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Laboratory Introduction

SIEMIC, headquartered in the heart of Silicon Valley, with superior facilities in US and
Asia, is one of the leading independent testing and certification facilities providing
customers with one-stop shop services for Compliance Testing and Global Certifications.
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In addition to testing and certification, SIEMIC provides initial design reviews

and compliance management through out a project. Our extensive experience

with China, Asia Pacific, North America, European, and international compliance

requirements, assures the fastest, most cost effective way to attain regulatory
compliance for the global markets.

Accreditations for Conformity Assessment

Country/Region | Accreditation Body Scope
USA FCC, A2LA EMC , RF/Wireless , Telecom
Canada IC, A2LA, NIST EMC, RF/Wireless , Telecom
Taiwan BSMI , NCC , NIST EMC, RF, Telecom , Safety
Hong Kong OFTA , NIST RF/Wireless ,Telecom
Australia NATA, NIST EMC, RF, Telecom , Safety
Korea KCC/RRA, NIST EMI, EMS, RF , Telecom, Safety
Japan VCCI, JATE, TELEC, RFT EMI, RF/Wireless, Telecom
Mexico NOM, COFETEL, Caniety Safety, EMC , RF/Wireless, Telecom
Europe A2LA, NIST EMC, RF, Telecom , Safety
Accreditations for Product Certifications
Country Accreditation Body Scope
USA FCC TCB, NIST EMC , RF , Telecom
Canada IC FCB , NIST EMC , RF , Telecom
Singapore iDA, NIST EMC , RF , Telecom
EU NB EMC & R&TTE Directive
Japan MIC, (RCB 208) RF , Telecom
HongKong OFTA (US002) RF , Telecom
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The purpose of this test program was to demonstrate compliance of the Yealink (XIAMEN) Network
Technology Co. LTD. IP Video Phone , against the current Stipulated Standards. The IP Video Phone
has demonstrated compliance with the EN 55022:2010, EN 55024:2010, EN 61000-3-2:2006+A1:2009,EN
61000-3-3:2008.

EUT Information

DesEﬁ;tion IP Video Phone
Model No VP530, VP530P, VP-2009P
Serial No N/A
1) AC/DC SWITCHING ADAPTER
Input Power INPUT: 100-240V AC 50/60Hz 650mA

OUTPUT: 5V DC 3A
2) POE supply: 48V DC max 350mA

Classification
Per Stipulated Class B Emission Product
Test Standard

Note: The other two models are VP530P and VP-2009P, are identical in circuitry and electrical,
mechanical and physical construction; the only difference are the appearance, trade name and model
no. for trading purpose.
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Purpose Compliance testing of IP Video Phone with stipulated
standards

Applicant/ Client Yealink (XIAMEN) Network Technology Co. LTD.

Applicant Add 4th-5th Floor,South Building,No.63 Wanghai Road,2nd Software Park,
Xiamen,China

Laboratory performing the tests SIEMIC Laboratories
2206 Ringwood Avenue San Jose, CA 95131, USA

Test report reference number 11050100-E
Date EUT received 29 September 2011

EN 55022:2010, EN 55024:2010,

Standard applied EN 61000-3-2:2006+A1:2009,EN 61000-3-3: 2008.

Dates of test (from - to) 10 October - 26 October 2011
No of Units #1
Equipment Category ITE
Trade Name Yealink
Microprocessor (s) N/A
RF Operating Frequency (ies) N/A
CIock/OscHI_altor N/A
Frequency (ies)

1) Adapter: INPUT: 100-240V AC 50/60Hz 650mA
Rated Input Power OUTPUT: 5V DC 3A

2) POE supply: 48V DC max 350mA
Port/Connectors AV Port, Power Port, Internet Port, PC Port
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EN 61000-3-2:2006+A1:2009, EN 61000-3-3:2008.

The product was tested in accordance with the following specifications.
The Pass / Fail Criteria for the immunity tests were specified in Annex Cii.

All testing has been performed according to below product classification:

Test Standard

Class B Emission Product

Test Results Summary

Emissions
Description

EN 55022:2010

11050100-E

2 November 2011
80of 94
www.siemic.com.cn

Product
Class

Pass/
Fail

Conducted (Power Port) See Above Pass
EN 55022:2010 Conducted (Telecom port) See Above Pass
Radiated Spurious Emissions See Above Pass

EN 61000-3-2:2006+A1:2009 Harmonic Current Emission See Above *
EN 61000-3-3:2008 Limit of Voltage Change, Fluctuation & Flicker See Above Pass

Immunity
EN 55024:2010
Test Standard Description Criterion Pass / Fail
EN 61000-4-2:2008 Electrostatic Discharge Immunity B Pass
EN 61000-4-3:2006+A1:2010 Radiated RF Immunity A Pass
EN 61000-4-4:2004+A1:2010 Electrical Fast Transient / Burst Immunity B Pass
EN 61000-4-5:2006 Voltage Surge Immunity B Pass
EN 61000-4-6:2009 Conducted Disturbance Immunity A Pass
EN 61000-4-8:2009 Power Frequency Magnetic Field Immunity A Pass
EN 61000-4-11:2004 Voltage Dip Immunity BIC Pass

Note: “*" According to EN 61000-3-2:2006 + A1:2009 section 7: Equipment with a rated power of 75 W or less, other
than lighting equipment, are out included in this standard.

All measurement uncertainty is not taken into consideration for all presented test result.
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5.1 Conducted Emission Test Result

Note:

All possible modes of operation were investigated. Only the 6 worst case emissions measured,
using the correct CISPR and Average detectors, are reported. All other emissions were relatively
insignificant.

A "-ve" margin indicates a PASS as it refers to the margin present below the limit line at the
particular frequency.

Conducted Emissions Measurement Uncertainty

All test measurements carried out are traceable to national standards. The uncertainty of the
measurement at a confidence level of approximately 95% (in the case where distributions are
normal), with a coverage factor of 2, in the range 9kHz — 30MHz (Average & Quasi-peak) is
+3.86dB.

Environmental Conditions Temperature 25°C
Relative Humidity 50%
Atmospheric Pressure 1018mbar

Test Date : 11 October 2011
Tested By : William Long
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Test Result

Test mode 1): |speaker mode (With adapter)

INPUT POWER : 230Vac/50Hz
150 kHz to 30 MHz Conducted Emission Test Result
Line
Peak Detector Quasi Peak Limit
Average Detector Average Limit
&0.0-
0.0
BO. 0
< 0.0
f_ﬁ, 40.10
£ a0
E 20.0
0.0
0.0
-10.0- i o I
0.15 1.00 10. 00 30.00
Frequency (MHz)
Test Data
= Quasi B . — .
requency Peak Limit Margin Average Limit Margin Factors
(MHz) (dBuV) (dBuV) (dB) (dBuV) (dBuV) (dB) (dB)
4,52 35.86 56.00 -20.14 28.81 46.00 -17.19 10.42
4.43 37.30 56.00 -18.70 30.02 46.00 -15.98 10.43
0.51 39.76 56.00 -16.24 34.05 46.00 -11.95 10.17
4.36 35.99 56.00 -20.01 28.75 46.00 -17.25 10.45
4.23 34.68 56.00 -21.32 27.70 46.00 -18.30 10.47
0.55 38.43 56.00 -17.57 31.90 46.00 -14.10 10.16
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150 kHz to 30 MHz Conducted Emission Test Result
Neutral
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Peak Detector Quasi Peak Limit
Average Detector Average Limit
B0.0-
T0. 0
]
BO. 0 —~—
]
o 500 —
=
?, 40.0
E o AL A '“l"f "
E 20.0 — =
0.0
0.0
-10.0-, | o I
0. 15 1.00 10. 00 30.00
Frequency (MHz)
Test Data
Frequency %g:ls(i Limit Margin Average Limit Margin Factors
(MHz2) (dBuV) (dBuV) (dB) (dBuV) (dBuV) (dB) (dB)
3.29 34.94 56.00 -21.06 26.81 46.00 -19.19 10.29
2.78 34.03 56.00 -21.97 26.61 46.00 -19.39 10.20
3.43 33.88 56.00 -22.12 25.76 46.00 -20.24 10.34
3.09 35.96 56.00 -20.04 28.78 46.00 -17.22 10.23
3.00 34.30 56.00 -21.70 26.33 46.00 -19.67 10.20
10.06 29.73 60.00 -30.27 23.92 50.00 -26.08 10.36
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Test mode 1): |RJ45 Port (with adapter)

150 kHz to 30 MHz Conducted Emission Test Result

Peak Detector Quasi Peak Limit
Average Detector Average Limit

an. 0-

£0.0 P

70.0 P
_ B0.D
% 50,0
2 400
B
S a0 F e e
£

20,10

0.0

0.0

_1D'D_I ' ' L ! ' L ! 1

.15 1.00 10.00 30.00
Frequency (MHz)
Test Data
Frequency %g:lii Limit Margin Average Limit Margin Factors

(MHz) (dBuV) (dBuV) (dB) (dBuV) (dBuV) (dB) (dB)
0.79 63.77 74.00 -10.23 55.50 64.00 -8.50 10.16
0.82 63.60 74.00 -10.40 56.78 64.00 -7.22 10.16
0.93 54.77 74.00 -19.23 48.31 64.00 -15.69 10.17
0.72 51.63 74.00 -22.37 45.77 64.00 -18.23 10.13
0.61 52.96 74.00 -21.04 47.53 64.00 -16.47 10.14
0.52 49.02 74.00 -24.98 43.49 64.00 -20.51 10.16
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Test mode 1):

speaker mode (test POE adapter AC port)

INPUT POWER : |230Vac/50Hz (output power: 48Vdc)
150 kHz to 30 MHz Conducted Emission Test Result
Neutral
Peak Detector Quasi Peak Limit
Average Detector Average Limit
§0.0-
0.0
]
B0, 0 —
]
o 50.0 —
=]
?, 40. 0 u‘h\'tffu\rllﬁu'u\ | 1
£ a0
E 20.0
0.0 g
0.0
-10.0- i o I
0.15 1.00 10. 00 30.00
Frequency (MHz)
Test Data
= Quasi B . — .
requency Peak Limit Margin Average Limit Margin Factors
(MHz2) (dBuV) (dBuV) (dB) (dBuV) (dBuV) (dB) (dB)
4.36 41.00 56.00 -15.00 34.15 46.00 -11.85 10.45
4.43 40.74 56.00 -15.26 34.53 46.00 -11.47 10.43
0.54 41.17 56.00 -14.83 33.66 46.00 -12.34 10.16
4.50 40.00 56.00 -16.00 33.88 46.00 -12.12 10.42
0.39 39.47 58.01 -18.54 30.03 48.01 -17.99 10.17
4.57 37.92 56.00 -18.08 31.98 46.00 -14.02 10.41
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Line
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Peak Detector Quasi Peak Limit
Average Detector Average Limit
B0.0-
T0. 0
]
BO. 0 —~—
]
o 50.0 2
T A s
\;;. . “ Kl wal T
£ a0
E 20.0
0.0
0.0
-10.0-, . o I
0. 15 1.00 10. 00 30.00
Frequency (MHz)
Test Data
= Quasi A . _— .
requency Peak Limit Margin Average Limit Margin Factors
(MHz2) (dBuV) (dBuV) (dB) (dBuV) (dBuV) (dB) (dB)
0.52 51.46 56.00 -4.54 45.99 46.00 -0.01 10.16
3.86 47.66 56.00 -8.34 41.81 46.00 -4.19 10.47
3.73 47.48 56.00 -8.52 41.18 46.00 -4.82 10.43
4.37 48.73 56.00 -7.27 44.18 46.00 -1.82 10.44
4.87 48.21 56.00 -7.79 42.84 46.00 -3.16 10.35
3.35 45.30 56.00 -10.70 38.37 46.00 -7.63 10.31
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Test mode 1):

RJ45 Port(with POE adapter)

150 kHz to 30 MHz Conducted Emission Test Result

Peak Detector Quasi Peak Limit
Average Detector Average Limit
90.0-
80,10 e
[ ——l ‘-‘-_
70,10 P
[,
B0, 0

Amplitude [ dBu¥)

0.0
0.0

-10.0-, 1 | 1

.15 1.00 1000 30,00

Frequency (MHz)
Test Data
Frequency %g:ls(i Limit Margin Average Limit Margin Factors
(MHz) (dBuV) (dBuV) (dB) (dBuV) (dBuV) (dB) (dB)

4.95 48.92 74.00 -25.08 43.32 64.00 -20.68 10.34
4.37 49.18 74.00 -24.82 45.91 64.00 -18.09 10.44
4.95 43.72 74.00 -30.28 37.79 64.00 -26.21 10.34
4.44 48.54 74.00 -25.46 46.01 64.00 -17.99 10.43
5.15 48.33 74.00 -25.67 44.83 64.00 -19.17 10.31
4.80 48.62 74.00 -25.38 45.36 64.00 -18.64 10.37
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5.2 Radiated Emission Test Results

Note:
1. All possible modes of operation were investigated. Only the 6 worst case emissions measured,
using the correct CISPR detectors, are reported. All other emissions were relatively insignificant.
2. A "-ve" margin indicates a PASS as it refers to the margin present below the limit line at the
particular frequency.
3. Radiated Emissions Measurement Uncertainty
All test measurements carried out are traceable to national standards. The uncertainty of the
measurement at a confidence level of approximately 95% (in the case where distributions are
normal), with a coverage factor of 2, in the range 9KHz — 30MHz (QP only @ 3m & 10m) is
+6.0dB/-6.0dB (for EUTs < 0.5m X 0.5m X 0.5m).
4, Environmental Conditions Temperature 25°C
Relative Humidity 49%
Atmospheric Pressure 1019mbar
5. Test Date : 12 October 2011

Tested By : William Long
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Test Result

Test mode 1):

speaker mode (With adapter)

INPUT POWER : 230Vac/50Hz
30 MHz to 1 GHz Radiated Emission Test Results
Peak, Detector
Quasi Peak Limit
T0.0
E0.0
_ 50,0
£ 40.0
|
£3n.0
.
= 20.0
0.0
0.0 0 1
30.0 100, 0 1000,
Frequency (MHz)
Test Data
Frequency %g:lii Azimuth Polarity(H Height Factors Limit Margin
(MHz) (dBuV/m) V) (cm) (dB) (dBuVv/m) (dB)
103.11 28.99 97.00 V 130.00 -32.46 30.00 -1.01
112.09 27.79 121.00 V 178.00 -30.22 30.00 -2.21
137.43 27.27 176.00 V 116.00 -29.43 30.00 -2.73
171.74 25.06 223.00 V 278.00 -31.27 30.00 -5.94
206.18 26.27 220.00 V 224.00 -31.12 30.00 -3.73
240.00 31.17 172.00 H 212.00 -30.93 37.00 -5.83
Above 1 GHz Radiated Emission Test Results
Polarity(H/V) | Frequency | Reading Correct Result Limit Margin | Height | Degree | Remark
(MHz) (dBuV/m) | Factor(dB) (dBuV/m) | (dBuV/m) (dB) (cm) (deg.)
H 1500.00 45.96 -17.44 28.52 50.00 -21.48 100 112 Ave
H 1300.00 43.21 -17.12 26.09 70.00 -43.91 100 170 PK
\% 1250.00 42.09 -15.75 26.34 70.00 -43.66 200 22 PK
H 1220.00 41.22 -15.55 25.67 50.00 -24.33 100 93 Ave
\% 1318.75 39.98 -15.18 24.80 70.00 -45.20 200 77 PK
H 1050.00 39.20 -15.17 24.03 50.00 -25.97 100 144 Ave
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Test mode 1):

speaker mode (With POE adapter)

INPUT POWER :  |230Vac/50Hz (output power: 48Vdc)
30MHz to 1GHz Radiated Emission Test Results
Peak Detector
Quasi Peak Limit
T0.0
B0, 0
_ s0.0
E
=
Efﬂ‘, 40.0
E 30.0 ' , ¥ !
=,
2 20,0 % |
"y
0.0
0.0 i i
30,0 100, 0 1000
Frequency [(MHzl
Test Data
Quasi . . — .
Fromenoy | Peac | iy | PORI | Reght | P | Uik Mg
(dBuVv/m)
103.11 28.88 149.00 V 191.00 -31.40 30.00 -1.12
137.43 28.41 135.00 V 168.00 -31.39 30.00 -1.59
171.86 28.06 165.00 V 213.00 -32.94 30.00 -1.94
95.96 24.45 208.00 V 231.00 -30.59 30.00 -5.55
240.00 32.50 183.00 V 189.00 -32.81 37.00 -4.50
206.18 26.92 177.90 H 197.00 -31.72 37.00 -3.08
Above 1 GHz Radiated Emission Test Results
Polarity(H/V) | Frequency | Reading Correct Result Limit Margin | Height | Degree | Remark
(MHz) (dBuV/m) Factor(dB) (dBuV/m) | (dBuV/m) (dB) (cm) (deg.)
H 1600.000 46.13 -17.88 28.25 50.00 -21.75 100 125 Ave
\% 1350.000 45.11 -17.62 27.39 70.00 -42.61 100 54 PK
H 1300.000 44.56 -15.75 28.81 70.00 -41.19 200 231 PK
H 1219.00 43.91 -15.55 28.36 50.00 -21.64 100 43 Ave
\% 1112.00 43.50 -15.18 28.32 70.00 -41.68 200 214 PK
H 1321.00 42.21 -15.10 27.11 50.00 -22.89 100 63 Ave
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5.3 Current Harmonic Emission Results

N/A Not applicable:

According to EN 61000-3-2:2006 + A1:2009 section 7: Equipment with a rated power of 75 W or
less, other than lighting equipment, are out included in this standard.
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5.4 Voltage Fluctuation and Flicker Results
Flicker Test Summary per EN/IEC61000-3-3 (Run time)

EUT: IP video phone Tested by: William Long
Test category: All parameters (European limits) Test Margin: 100

Test date: 2011-10-25 Start time: 11:48:55 End time: 11:59:16

Test duration (min): 10 Data file name: F-000170.cts_data

Comment: Pass
Customer: Yealink

Test Result: Pass Status: Test Completed

Pst; and limit line European Limits

1.00

0.75

% 050
0.25

[TTTITTTTTTTIT[TTTT
9I1691II4

Plt and limit line

0.50

PIt

0.25

0.00

ST:6S:TT

Parameter values recorded during the test:
Vrms at the end of test (Volt): 229.85

Highest dt (%): 0.00 Test limit (%): 3.30 Pass
Time(mS) > dt: 0.0 Test limit (mS): 500.0 Pass
Highest dc (%): 0.00 Test limit (%): 3.30 Pass
Highest dmax (%): 0.00 Test limit (%): 4.00 Pass
Highest Pst (10 min. period): 0.064 Test limit: 1.000 Pass

Highest PIt (2 hr. period): 0.028 Test limit: 0.650 Pass
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5.5 Electrostatic Discharge Immunity Results

Notes
1. Please refer to the Pass/Fail criteria to interpret the results.
2. Environmental Conditions Temperature 25°C
Relative Humidity 49%
Atmospheric Pressure 1019mbar
3. Human Body Model Storage Capacitor 150pF
Discharge Resistor 330Q
4 No. of Discharges / Point, Level & 10 air discharges
' Discharge Details Polarity 25 contact discharges
Discharge Interval 1 second
Measurement Uncertainty
5 All test measurements carried out are traceable to national standards. The uncertainty of the
' measurement at a confidence level of approximately 95% (in the case where distributions are
normal), with a coverage factor of 2, in the range +2kV, +4kV, £8kV is +7.12%.
Test Date : 14 October 2011
6 Tested By : William Long

*the performance criteria A shall apply

Test mode 1): [speaker mode (With adapter)

INPUT POWER :  |230Vac/50Hz

Table 1: Electrostatic Discharge Immunity (Air Discharge)

-2 kV +2 kV -4 kV +4 kKV -8 kV +8 kV -15 kv +15 kV
Enclosure
Slot A A A A A A -
Surface A A A A A A -
Key A A A A A A -
Handset port A A A A A A -
Power port A A A A A A -
LCD Screen A A A A A A -
Camera Lens A A A A A A -
adapter A A A A A A -
Table 2: Electrostatic Discharge Immunity (Direct Contact)

-2 kV +2 kV -4 kV +4 kKV -6 kV +6 kV -8 kV +8 kV
PC port A A A A - - -
Internet port A A A A - - -
AV port A A A A - - -
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Table 3: Electrostatic Discharge Immunity (Indirect Contact HCP)

-2 kv +2 kV -4 kV +4 KV -6 kV +6 kV -8 kV +8 kV
Front Side A A A A - -
Back Side A A A A - -
Left Side A A A A - -
Right Side A A A A - -
Table 4: Electrostatic Discharge Immunity (Indirect Contact VCP)
-2 kv +2 kV -4 kV +4 KV -6 kV +6 kV -8 kV +8 kV
Front Side A A A A - -
Back Side A A A A - -
Left Side A A A A - -
Right Side A A A A - -
Test mode 1): [speaker mode (With POE adapter)
INPUT POWER : |230Vac/50Hz (output power: 48Vdc)
Table 1: Electrostatic Discharge Immunity (Air Discharge)
-2 kV +2 kV -4 kV +4 kV -8 kV +8 kV -15 kV +15 kV
Enclosure
Slot A A A A A A -
Surface A A A A A A -
Key A A A A A A -
Handset port A A A A A A -
Power port A A A A A A -
LCD Screen A A A A A A -
Camera Lens A A A A A A -
adapter A A A A A A -
Table 2: Electrostatic Discharge Immunity (Direct Contact)
-2 kv +2 kV -4 kV +4 kV -6 kV +6 kV -8 kV +8 kV
PC port A A A A - -
Internet port A A A A - -
AV port A A A A - -
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Table 3: Electrostatic Discharge Immunity (Indirect Contact HCP)

-2 kv +2 kV -4 kV +4 KV -6 kV +6 kV -8 kV +8 kV
Front Side A A A A - -
Back Side A A A A - -
Left Side A A A A - -
Right Side A A A A - -

Table 4: Electrostatic Discharge Immunity (Indirect Contact VCP)

-2 kv +2 kV -4 kV +4 KV -6 kV +6 kV -8 kV +8 kV
Front Side A A A A - -
Back Side A A A A - -
Left Side A A A A - -
Right Side A A A A - -
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Pass

Air Discharges +2kV, +4kV, + 8kV
Direct Contact Discharges +2kV, +4kV Pass
Indirect Contact Discharges +2kV, +4kV Pass
Air Discharges > Contact Discharges >
T
Contact Air
Discharges Discharges
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Contact Air
Discharges Discharges
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5.6 RF Radiated Immunity Results

Notes
1. Please refer to the Pass/Fail criteria to interpret the results.
2. Environmental Conditions Temperature 26°C
Relative Humidity 50%
Atmospheric Pressure 1015mbar
3. Radiated Immunity Details Frequency Step 1% of fundamental
Sweep Rate < 1.5 X 10” decades/s
A The test was carried out on one surface. The surface selected to face the source of the interference

signal is the one anticipated to be the most susceptible.

Measurement Uncertainty
All test measurements carried out are traceable to national standards. The uncertainty of the

5. measurement at a confidence level of approximately 95% (in the case where distributions are
normal), with a coverage factor of 2, in the range from 80MHz-1GHz, test level ranges from 3V/m
to 10V/m, is £0.74V/m.

Test Date : 17 October 2011
Tested By : William Long

*the performance criteria A shall apply

Test Result

Test mode 1): |speaker mode (With adapter)

INPUT POWER : |230Vac/50Hz

Sides Tested Frequency Range Test Severity Level \ Result
Front (H) 80MHz — 1GHz 3V/m, 80% AM (1kHz) Pass
Front (V) 80MHz — 1GHz 3V/im, 80% AM (1kHz) Pass
Back (H) 80MHz — 1GHz 3V/m, 80% AM (1kHz) Pass
Back (V) 80MHz — 1GHz 3V/m, 80% AM (1kHz) Pass
Right (H) 80MHz — 1GHz 3V/m, 80% AM (1kHz) Pass
Right (V) 80MHz — 1GHz 3V/m, 80% AM (1kHz) Pass

Left (H) 80MHz — 1GHz 3Vvim, 80% AM (1kHz) Pass
Left (V) 80MHz — 1GHz 3VIim, 80% AM (1kHz) Pass
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Test mode 1): [speaker mode (With POE adapter)

INPUT POWER :  |230Vac/50Hz (output power: 48Vdc)

Sides Tested Frequency Range Test Severity Level \ RES
Front (H) 80MHz — 1GHz 3V/m, 80% AM (1kHz) Pass
Front (V) 80MHz — 1GHz 3V/m, 80% AM (1kHz) Pass
Back (H) 80MHz — 1GHz 3Vv/im, 80% AM (1kHz) Pass
Back (V) 80MHz — 1GHz 3V/m, 80% AM (1kHz) Pass
Right (H) 80MHz — 1GHz 3V/m, 80% AM (1kHz) Pass
Right (V) 80MHz — 1GHz 3V/im, 80% AM (1kHz) Pass

Left (H) 80MHz — 1GHz 3V/m, 80% AM (1kHz) Pass
Left (V) 80MHz — 1GHz 3V/m, 80% AM (1kHz) Pass
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5.7 Electrical Fast Transient/Burst Immunity Results

Notes
1. Please refer to the Pass/Fail criteria to interpret the results.
2. Environmental Conditions Temperature 26°C
Relative Humidity 49%
Atmospheric Pressure 1019mbar
3. EFT/B Test Details Test Duration / Level & Polarity 1 minute
Measurement Uncertainty
4 All test measurements carried out are traceable to national standards. The uncertainty of the
' measurement at a confidence level of approximately 95% (in the case where distributions are
normal), with a coverage factor of 2, test level ranges from +0.5kV to +2kV, is +1.2%.
Test Date :19 October 2011
5 Tested By : William Long
*the performance criteria A shall apply
Test Result

Test mode 1): [speaker mode (With adapter)

INPUT POWER :  |230Vac/50Hz

+0.5 -0.5 +1.0 -1.0 +2.0 -2.0 +4.0 -4.0
L1 A A A A - - - -

L2 A A A A - - -

AC Earth - - - - - - -

Power L1+L2 A A A A - - -

Input L1+ Earth ; ; : - - - :
Port L2 + Earth - - - - - -
L1+L2+Earth - - - - - -

Slgc')\'l_'?l‘ RJ45 Port A A - - - - -

Test mode 1): [speaker mode (With POE adapter)

INPUT POWER : |230Vac/50Hz (output power: 48Vdc)

+0.5 -0.5 +1.0 -1.0 +2.0 -2.0 +4.0 -4.0
L1 A A A A - - - -

L2 A A A A - - -

AC Earth - - - - - - -

Power L1+L2 A A A A - - -

Igglfjtt L1+ Earth - - - - - - -
L2 + Earth - - - - - -
L1+L2+Earth - - - - - -

S 'Sé\'rf‘" RJ45 Port A A - - - - -
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5.8  Surge Immunity Results

Note:
1. Please refer to the Pass/Fail criteria to interpret the results.
2. Environmental Conditions Temperature 25°C
Relative Humidity 50%
Atmospheric Pressure 1005mbar
3. Surges Test Details Repetition Rate At least 1 per minute
Open-Circuit Voltage Waveform  1.2/50 ps
Short-Circuit Current Waveform  8/20 ps
Phase Angels 0°, 90°, 180° and 270Q°
Test Date : 20 October 2011
4 Tested By : William Long
*the performance criteria A shall apply
Test Result

Test mode 1): |speaker mode (With adapter)

INPUT POWER :  |230Vac/50Hz

Test Severity Poll Path Pass Fail
Level
0.5kV + L-N A -
1.0kV + L-N A -
L-N, L-PE,
2.0kV + N-PE - -
L-N, L-PE,
4.0kV + N-PE - -
Special - - - -

Test mode 1): [speaker mode (With POE adapter)

INPUT POWER :  |230Vac/50Hz (output power: 48Vdc)

Test Severity Poll Path Pass Fail
Level
0.5kV + L-N A -
1.0kV + L-N A -
L-N, L-PE,
2.0kV + N-PE - -
L-N, L-PE,
4.0kV + N-PE - -
Special - - - -
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5.9 Conducted Disturbance Immunity Results

Note:
1. Please refer to the Pass/Fail criteria to interpret the results.
2. Environmental Conditions Temperature 25°C
Relative Humidity 50%
Atmospheric Pressure 1029mbar
Conducted Immunity Details Frequency Step 50kHz in the range 150kHz to
3 5MHz, 1% frequency increment

of the momentary frequency in
the range 5MHz to 80MHz
Sweep Rate < 1.5 X 10” decades/s

Measurement Uncertainty
All test measurements carried out are traceable to national standards. The uncertainty of the

4, measurement at a confidence level of approximately 95% (in the case where distributions are
normal), with a coverage factor of 2, test level 3Vrms and 10Vrms, frequency raging from 150kHz
to 80MHz, is +1.60dB.

Test Date : 22 October 2011
Tested By : William Long

*the performance criteria A shall apply

Test Result

Test mode 1): [speaker mode (With adapter)

INPUT POWER :  |230Vac/50Hz

Test Ports: AC power port

Test Severity Frequency Range Modulation Pass Fail
Level

80% AM

1Vv 150kHz - 80MHz (1kHz) - -
80% AM

3V 150kHz - 80MHz (1kHz) A -
80% AM

v 150kHz - 80MHz (1kHz) - -

Special - - - -

Test Ports: RJ45 port

Test Severity Frequency Range Modulation Pass Fail
Level

80% AM

1Vv 150kHz - 80MHz (1kHz) - -
80% AM

3V 150kHz - 80MHz (1kHz) A -
80% AM

v 150kHz - 80MHz (1kHz) - -

Special - - - -
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B ows:

Test mode 1): [speaker mode (With POE)

INPUT POWER :  |230Vac/50Hz (output power: 48Vdc)

Test Ports: AC power port

Test Severity Frequency Range Modulation Pass Fail
Level

80% AM

1Vv 150kHz - 80MHz (1kHz) - -
80% AM

3V 150kHz - 80MHz (1kHz) A -
80% AM

v 150kHz - 80MHz (1kHz) - -

Special - - - -

Test Ports: RJ45 port

Test Severity Frequency Range Modulation Pass Fail
Level

80% AM

1Vv 150kHz - 80MHz (1kHz) - -
80% AM

3V 150kHz - 80MHz (1kH2) A -
80% AM

v 150kHz - 80MHz (1kHz) - -

Special - - - -
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Note:
1. Please refer to the Pass/Fail criteria to interpret the results.
2. Environmental Conditions Temperature 26°C
Relative Humidity 49%
Atmospheric Pressure 1015mbar
Test Date : 25 October 2011
3 Tested By : William Long
*the performance criteria A shall apply.
Test Result
Test mode 1): [speaker mode (With adapter)
INPUT POWER : |230Vac/50Hz
Magnetic Field X Y z Result
Strength (Horizontal) (Vertical) (Special)
A/m
1 A A A Pass-
3 - - - -
10 - - - -
Special - - - -
Test mode 1): [speaker mode (With POE adapter)
INPUT POWER : |230Vac/50Hz (output power: 48Vdc)
Magnetic Field X Y A Result
Strength (Horizontal) (Vertical) (Special)
Alm
1 A A A Pass-
3 - - - -
10 - - - -
Special - - - -
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Note:
1. Please refer to the Pass/Fail criteria to interpret the results.
2. Environmental Conditions Temperature 250C
Relative Humidity 50%
Atmospheric Pressure 1015mbar
Test Date : 26 October 2011
Tested By : William Long
3.
*the performance criteria B shall apply for 100%/10ms.
Otherwise, Performance criteria C shall apply.
Test Result

Test mode 1): [speaker mode (With adapter)

INPUT POWER : 230Vac/50Hz
Duration (Period) Test Severity Level Result
Voltage Dip 0.5 >95% Pass
Voltage Dip 25 30% Pass
Short Interruptions 250 >95% Pass
Test mode 1): [speaker mode (With POE adapter)
INPUT POWER : |230Vac/50Hz (output power: 48Vdc)
Duration (Period) Test Severity Level Result
Voltage Dip 0.5 >95% Pass
Voltage Dip 25 30% Pass
Short Interruptions 250 >95% Pass
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| Annex A.i. TEST INSTRUMENTATION & GENERAL PROCEDURES

e oJo[s erial # alibration D
Conducted Emissions
R&S Receiver ESPI 3 101216 05/25/2012
LISN LI-115 241091 05/25/2012
LIMITER Com-Power LIT-153 05/25/2012
Radiated Emissions
R&S Receiver ESPI 3 101216 05/25/2012
Sunol Sciences, Inc. antenna
(30MHZz~2GHz) JB1 A112107 10/03/2012
Broadband Horn Antenna JXTXLB- 12031081120092 06/25/2012
10180
Pre-Amplifier(0.1~18GHz) miTeQ | AMPTR-09101800 05/25/2012
HP Pre-amplifier 8447F 1937A01160 05/25/2012
Harmonic Current Emission
California Instruments 3001 IX 58487 05/25/2012
California Instruments PACS-1 72634 05/25/2012
Limit of Voltage Change,
Fluctuation & Flicker
California Instruments 3001 IX 58487 05/25/2012
California Instruments PACS-1 72634 05/25/2012
Electrostatic Discharge Immunity
ESD Generator NSG 437 | 285 | 09/07/2012
RF Radiated Immunity
IFR Signal Generator 2023B 202302/820 05/25/2012
AR Power Amplifier 50W1000B 311309 N/A
Sunol Sciences, Inc. antenna
(30MHz~2GHz) JB1 A112107 10/03/2012
Electrical Fast Transient/Burst
Immunity
EFT/B Generator NSG1025 3178 05/25/2012
Capacitive Coupling Clamp CDN 125 212 9215 05/25/2012
Surge Immunity
Surge Generator PSURGE4010 | 151048 | 05/25/2012
Conducted Disturbance Immunity
IFR Signal Generator 2023B 202302/820 05/25/2012
AR Power Amplifier 75A250 311662 N/A
Com-Power CDN CDN M3-25 521020 05/25/2012
FCC BCI Injection Probe F-120-3B 24 N/A
Power Frequency Magnetic Field
Immunity
Power Frequency Magnetic Field SM-01P 20SLO055 04/25/2012
Generator
Voltage Dips Immunity
California Instruments 3001 IX 58487 05/25/2012
California Instruments PACS-1 72634 05/25/2012
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| Annex A.ii. ~ CONDUCTED EMISSIONS TEST DESCRIPTION

The limits of the mains terminal disturbance voltages

Frequency range - s (e 20007
Quasi-peak Average
9KHz to 50KHz 110 -
50KHz to 150KHz 90 to 800 -
150KHz to 0.5MHz 66 to 56b 56 to 46D
0.5MHz to 5.0MHz 56¢ 46¢
5.0MHz to 30MHz 60 50

NOTE:

a At the transition frequency, the lower limit applies.

b The limit decreases linearly with the logarithm of the frequency in the ranges 50 kHz to 150 kHz and 150 kHz to 0,5
MHz.

¢ For electrodeless lamps and luminaires, the limit in the frequency range of 2,51 MHz to 3,0 MHz is 73 dB([V) quasi-
peak and 63 dB([V) average.

Test Set-up

1. The EUT and supporting equipment were set up in accordance with the requirements of the standard on top of a 1.5m x 1m x
0.8m high, non-metallic table, as shown in Photographs of the Test Configurationl.

2. The power supply for the EUT was fed through a 50Q2/50puH EUT LISN, connected to filtered mains.
3. The RF OUT of the EUT LISN was connected to the EMI test receiver via a low-loss coaxial cable.
4, All other supporting equipments were powered separately from another main supply.

Vertical Ground

" Reference Plane F
P /’Test Receiver
| "
- 1
EUT ..l"h\__ o o oo
d40cm g o0 oo

™N

“ “ 80em
] | | |
\ Horizental Ground

Reference Plane

IH

Hote: 1 Supportunits were connected to second LISHN.
2. Both of LISNs (AMMN) are 80cm from EUT and atleast B0cm
from other units and other metal planes support units.

For the actual test configuration, please refer to the related item — Photographs of the Test Configurationl.

Test Method
1. The EUT was switched on and allowed to warm up to its normal operating condition.
2. A scan was made on the NEUTRAL line (for AC mains) or Earth line (for DC power) over the required frequency range using

an EMI test receiver.

3. High peaks, relative to the limit line, were then selected.
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4, The EMI test receiver was then tuned to the selected frequencies and the necessary measurements made with a receiver
bandwidth setting of 10 KHz. For FCC tests, only Quasi-peak measurements were made; while for CISPR/EN tests, both
Quasi-peak and Average measurements were made.

5. Steps 2 to 4 were then repeated for the LIVE line (for AC mains) or DC line (for DC power).

Description of Conducted Emission Program

This EMC Measurement software run LabView automation software and offers a common user interface for electromagnetic interference
(EMI) measurements. This software is a modern and powerful tool for controlling and monitoring EMI test receivers and EMC test systems.
It guarantees reliable collection, evaluation, and documentation of measurement results. Basically, this program will run a pre-scan
measurement before it proceeds with the final measurement. The pre-scan routine will run the common scan range from 150 kHz to 30
MHz; the program will first start a peak and average scan on selectable measurement time and step size. After the program complete the
pre-scan, this program will perform the Quasi Peak and Average measurement, based on the pre-scan peak data reduction result.

Sample Calculation Example

At 20 MHz limit = 250 uV = 47.96 dBuV
Transducer factor of LISN, pulse limiter & cable loss at 20 MHz = 11.20 dB

Q-P reading obtained directly from EMI Receiver = 40.00 dBp.V
(Calibrated for system losses)

Therefore, Q-P margin = 47.96 — 40.00 = 7.96 i.e. 7.96 dB below limit
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Annex A. iii

RADIATED EMISSIONS TEST DESCRIPTION

Limits Of Radiated Emissions Measurement

FREQUENCY (MHz) Quasi-peak limits dB(uV/m)
At 3m
30 ~ 230 40
230 ~ 300 47

NOTE: At the transition frequency, the lower limit applies.

EUT Characterisation

EUT characterisation, over the frequency range from 30MHz to 1GHz (for FCC tests, until the 5t harmonic for operating frequencies >
108MHz),, was done in order to minimise radiated emissions testing time while still maintaining high confidence in the test results.

The EUT was placed in the chamber, at a height of about 0.8m on a turntable. Its radiated emissions frequency profile was observed,
using a spectrum analyzer /receiver with the appropriate broadband antenna placed 3m or 10m away from the EUT. Radiated
emissions from the EUT were maximised by rotating the turntable manually, changing the antenna polarisation and manipulating the
EUT cables while observing the frequency profile on the spectrum analyzer / receiver. Frequency points at which maximum emissions
occurred, clock frequencies and operating frequencies were then noted for the formal radiated emissions test at the Open Area Test
Site (OATS) or EMC 10m chamber.

Test Set-up
1. The EUT and supporting equipment were set up in accordance with the requirements of the standard on top of a 1.5m X 1.0m
X 0.8m high, non-metallic table.
2. The filtered power supply for the EUT and supporting equipment were tapped from the appropriate power sockets located on
the turntable.
3. The relevant broadband antenna was set at the required test distance away from the EUT and supporting equipment
boundary.
Ant. Tower 1-4m
Variable
3m
EUT& |« > /
Support Units
Turn Table
/

800n:(

= !

Ground Plane

Test Receiver
\ | E—
M o o o
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Test Method

The following procedure was performed to determine the maximum emission axis of EUT:

1. With the receiving antenna is H polarization, rotate the EUT in turns with three orthogonal axes to determine the axis of maximum
emission.

2. With the receiving antenna is V polarization, rotate the EUT in turns with three orthogonal axes to determine the axis of maximum
emission.

3. Compare the results derived from above two steps. So, the axis of maximum emission from EUT was determined and the
configuration was used to perform the final measurement.

Final Radiated Emission Measurement

1. Setup the configuration according to figure 1. Turn on EUT and make sure that it is in normal function.

2. For emission frequencies measured below 1 GHz, a pre-scan is performed in a shielded chamber to determine the accurate
frequencies of higher emissions will be checked on a open test site or EMC 10m chamber. As the same purpose, for emission
frequencies measured above 1 GHz, a pre-scan also be performed with a 1 meter measuring distance before final test.

3. For emission frequencies measured below and above 1 GHz, set the spectrum analyzer on a 100 kHz and 1 MHz resolution
bandwidth respectively for each frequency measured in step 2.

4. The search antenna is to be raised and lowered over a range from 1 to 4 meters in horizontally polarized orientation. Position the
highness when the highest value is indicated on spectrum analyzer, then change the orientation of EUT on test table over a range
from 0 - to 360 - with a speed as slow as possible, and keep the azimuth that highest emission is indicated on the spectrum
analyzer. Vary the antenna position again and record the highest value as a final reading.

5. Repeat step 4 until all frequencies need to be measured were complete.

6. Repeat step 5 with search antenna in vertical polarized orientations.

During the radiated emission test, the Spectrum Analyzer was set with the following configurations:

Frequency Band (MHz) Function Resolution bandwidth Video Bandwidth
30 to 1000 Peak 100 kHz 100 kHz
Peak 1 MHz 1 MHz
Above 1000 Average 1 MHz 10 Hz

Description of Radiated Emission Program

This EMC Measurement software run LabView automation software and offers a common user interface for electromagnetic
interference (EMI) measurements. This software is a modern and powerful tool for controlling and monitoring EMI test receivers and
EMC test systems. It guarantees reliable collection, evaluation, and documentation of measurement results. Basically, this program
will run a pre-scan measurement before it proceeds with the final measurement. The pre-scan routine will run the scan on four
different antenna heights, 2 antenna polarity, and 360 degrees table rotation. For example, the program was set to run 30 MHz to 1
GHz scan; the program will first start from a meter antenna height and divide the 30 MHz to 1 GHz into 10 separate parts of
maximum hold sweeps. Each parts of maximum hold sweep, the program will collect the data from 0 degree to 360 degrees table
rotation. After the program complete the 1m scan, the antenna continues to rise to 2m and continue the scan. The step will repeated
for all specified antenna height and polarity. This program will perform the Quasi Peak measurement after the signal maximization
process and pre-scan routine. The final measurement will be base on the pre-scan data reduction result.

Sample Calculation Example

The field strength is calculated by adding the Antenna Factor and Cable Factor, and subtracting the Amplifier Gain (if any) from the
measured reading. For the limit is employed average value, therefore the peak value can be transferred to average value by
subtracting the duty factor. The basic equation with a sample calculation is as follows:

Peak = Reading + Corrected Factor
where
Corr. Factor = Antenna Factor + Cable Factor - Amplifier Gain (if any)
And the average value is

Average = Peak Value + Duty Factor or

Set RBW = 1MHz, VBW = 10Hz.
Note :
If the measured frequencies are fall in the restricted frequency band, the limit employed must be quasi peak value when
frequencies are below or equal to 1 GHz. And the measuring instrument is set to quasi peak detector function.
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| Annex A.iv. HARMONIC CURRENT EMISSIONS TEST DESCRIPTION (EN 61000-3-2:2006+A2:2009) |

LIMITS OF HARMONICS CURRENT MEASUREMENT

Limits for Class A equipment Limits for Class D equipment
Harmonics Max. permissible . — . Max. permissible harmonics
. Harmonics Order| Max. permissible harmonics
Orrc]ier harmonu;s current n current per watt mAW cur;ent
Odd harmonics Odd Harmonics only
3 2.30 3 34 2.30
5 1.14 5 19 114
7 0.77 7 1.0 0.77
9 0.40 9 0.5 0.40
11 0.33 11 0.35 0.33
13 0.21 13 0.30 0.21
15<=n<=39  |0.15x15/n 15<=n<=39 3.85/n 0.15x15/n
Even harmonics
2 1.08
4 0.43
6 0.30
8<=n<=40 0.23x8In

NOTE: 1. Class A and Class D are classified according to item 4.4.3.

2. According to section 7 of EN 61000-3-2, the above limits for all equipment except for lighting equipment having
an active input power > 75 W and no limits apply for equipment with an active input power up to and including

75 W.
Test Set-up
1. The EUT was placed on a 0.8m high, non-conductive table.
2. The test was performed using harmonic current measuring equipment that was compliant with the standard.
3. The harmonic current measuring equipment was connected to the EUT AC power cord.
EUT B E 0T
oo 8 Yodo
For the actual test mrﬁguraﬁm, please refer to the related item — Photographs of the
Test Configuration.
Test Method
1. The power supply to EUT was switched on and allowed to warm up to its normal operating condition.
2. The harmonic current measuring equipment was set to 230 Vac with 50 Hz.

3. The EUT was observed during, and checked after the test to determine the result.
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| Annex A. v VOLTAGE FLUCTUATIONS AND FLICKERS TEST DESCRIPTION (EN 61000-3-3:2008)
LIMITS OF VOLTAGE FLUCTUATION AND FLICKS MEASUREMENT
TEST ITEM LIMIT REMARK
Pst 1.0 Pstmeans short-term flicker indicator.
Pit 0.65 P means long-term flicker indicator.
Tat (MS) 500 T4 means maximum time that dt exceeds 3.3 %.
Omax (%) 4% dmax means maximum relative voltage change.
dc (%) 3.3% dc means relative steady-state voltage change
Test Set-up
1. The EUT was placed on a 0.8m high, non-conductive table.
2. The test was performed using a voltage fluctuations and flickers measuring equipment that were compliant with the standard.
3. The voltage fluctuations and flickers measuring equipment were connected to the EUT AC power cord.

For the actual test co

= EDUUI%U

EUT T
o0 oo

Test Configuration.

rﬁguraﬁon, please refer to the related item — Photographs of the

Test Method
1 The power supply to EUT was switched on and allowed to warm up to its normal operating condition.
2. The voltage fluctuations and flickers measuring equipment was set to 230 Vac with 50 Hz.

3. The EUT was observed during, and checked after the test to determine the result.
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| Annex A.vi  ELECTROSTATIC DISCHARGE IMMUNITY TEST DESCRIPTION (IEC 61000-4-2:2008)

Test Set-up

1

The test set-up was in accordance with the standard.

2. The electrostatic discharge (ESD) gun was loaded with the correct charging / discharge network specified by the standard.
3. A 0.8m high, non-metallic table, with a Horizontal Coupling Plane (HCP) placed on the tabletop, was used as a test bench.
The EUT and supporting equipment were placed on the test bench, isolated from the HCP by a thin insulating sheet (0.5mm
thick).
4, The HCP was grounded to the ground plane viatwo 470k “bleed” resistors at each end of the ground cable.
5. A Vertical Coupling Plane (VCP) was also used during the test. The VCP was also grounded to the ground plane in a similar
manner as the HCP.
. =lm . | 0Am |
Nearest
Wall
]
L
= Ground Reference Plane
For the actual test configuration, please refer to the related item — Photographs of the
Test Configuration.
Test Method
1. Direct Air & Contact Discharges

Applications of direct air and contact discharges to the discharge points specified by the customer were carried out in the
following manner:

a. The EUT was switched on and allowed to warm up to its normal operating condition.

b. The test discharge points are shown in the ESD Test Points Section of Annex B.

C. For air discharges, the charged rounded electrode was positioned at a distance away from the test point and moved
towards the EUT at a steady rate until a discharge was made or until the electrode touched the EUT, whichever
occurs first.

d. For contact discharges, the pointed electrode was applied directly to the test point, in contact with the conductive
surface of the EUT. The discharges were then made with the electrode in contact with the EUT.

e. The required number of positive and negative discharges was applied at each test point; with a one second interval

between discharges.
f. The EUT was monitored during the test in accordance with the Pass / Fail criteria declared by the customer.
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2. Indirect Coupling Plane Discharges

Indirect applications of discharges using the HCP & VCP were performed on the sides of the EUT in the following manner:

a. The EUT was switched on and allowed to warm up to its normal operating condition.
. The discharges to the HCP / VCP were made 0.1m away from one side of the EUT.
C. The required numbers of positive and negative discharges were applied at each test point; with a one second
interval between discharges.
d. The EUT was monitored during the test in accordance with the Pass / Fail criteria declared by the customer.

e. The test was then repeated on the remaining necessary sides of the EUT.
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| Annex A.vii  RF RADIATED IMMUNITY TEST DESCRIPTION (IEC 61000-4-3:2006+A1:2010)

Test Set-up
1. The EUT was set up inside a semi-anechoic chamber in accordance with the standard.
2. The EUT was placed on top of a 0.8m high, non-metallic table in a typical configuration.
3. An isotropic field probe was placed adjacent to the EUT.
/
p— o
_RF Ampifier [
1 E—:dﬂ'“"“m Monlitoring
I conirol systam ayatam
For the actual test configuration, please refer to the related item — Photographs of the
Test Configuration.
Test Method
1. The EUT was switched on and allowed to warm up to its normal operating condition.
2. The EUT was exercised and monitored in the manner specified by the customer.
3. All test instruments were PC controlled, via their IEEE 488.2 bus interfaces, and the test conducted in the following manner:

a. The testing frequencies were swept over the required frequency range, with a step frequency equal to 1% of
fundamental. The sweep rate was 1.0 x 103 decades/s.

b. For each frequency tested, the signal generator output level was adjusted automatically until the unmodulated field
strength registered by the field monitor reached the desired level. This level was held constant for the specified dwell
time.

4 The EUT was continuously monitored during the test in accordance with the Pass / Fail criteria declared by the customer.

5. The test was done in both horizontal and vertical antenna polarizations, and for all necessary sides of the EUT.
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Annex A.viii  ELECTRICAL FAST TRANSIENT/BURST IMMUNITY TEST DESCRIPTION (IEC 61000-4-

4:2004+A1:2010)

Test Set-up

1. The test set-up was in accordance with the standard.

2. The test was performed using an EFT/B generator and capacitive coupling clamp that were compliant with the standard.
3. The EFT/B generator was placed on top of the ground plane and connected to the protective earth.

4, D.C.JA.C. Power Line Test

a. The EUT was placed on top of a 0.8m high, non-metallic table, and placed at least 0.5m away from the walls of the
room and other conductive surfaces.

b. The required power was supplied to the EUT via direct connection to the EFT/B generator.

5. I/O Signal & Control Line Test

a. Insulating supports were used to ensure that the EUT and its cables were 0.1m above the metallic ground plane.

b. The capacitive coupling clamp was placed on top (and in contact with) the metallic ground plane.

c. The Cable Under Test (CUT) was sandwiched between the plates of the capacitive coupling clamp. All other
cables were kept as far away from the capacitive coupling clamp as possible, where possible, perpendicularly
orientated with respect to the CUT.

d. The EFT/B generator output was connected to the capacitive coupling clamp.
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Test Method
1. The EUT was switched on and allowed to warm up to its normal operating condition.
2. D.C./A.C. Power Line Test

a. The EFT/B test system has a built-in coupling/decoupling network which couples the generated EFT bursts into the
EUT power supply lines connected to it.

b. The EFT bursts were coupled to the selected lines (one at a time) of the EUT for the necessary test duration.

3. I/O Signal & Control Line Test
The interference impulses were capacitively coupled to the EUT's signal cables for the necessary test duration.
4, The EUT was monitored during the test in accordance with the Pass / Fail criteria declared by the customer.
5. The test was performed with EFT bursts in the positive and negative polarities and repeated on all necessary lines.
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| Annex A.ix  VOLTAGE SURGE IMMUNITY TEST DESCRIPTION (IEC 61000-4-5:2005)

Test Set-up

1. The EUT was placed on a 0.8m high, non-conductive table.

2. Thetest was performed using a voltage surge generator, mains, and signal line coupling/decoupling networks that were
compliant with the standard.

3. The voltage surge generator and coupling/decoupling networks were connected to the same protective earth.

4. The test level was set with the surge generator's HV output open-circuited.

5. For testing of the mains line, the mains coupling/decoupling network was inserted into the line. The voltage surge generator
HV output cables were connected to the mains coupling/decoupling network, which has the necessary resistor/capacitor
configurations (as required by the standard) built-in. The settings on the mains coupling/decoupling network were selected to
give the required resistor/capacitor configuration as follows:

a. An 18uF capacitor in series with the output of the generator for differential (line-to-line) mode testing.
b. A 10 Ohm resistor and 9uF capacitor in series with the output of the generator for common (line-to-ground)
mode testing

6. Fortesting of the signal lines, the signal line coupling/decoupling network was inserted into the line. The voltage surge
generator HV output cables were connected to the signal line coupling/decoupling network, which has the necessary
resistor/capacitor/gas arrestor configurations (as required by the standard) built-in. The settings on this network were
selected to give the required resistor/capacitor/gas arrestor configuration as reflected in the standard.

Combination AT Power Line Gf any)
Wave Generator Signal Line fif ang) -
Coupling & . EUT
DecouplingNetwork L=Im
L i | ]
For the actual test configuration, please refer to the related item — Photographs of the
Test Configuration.
Test Method

1. The power supply to EUT was switched on and allowed to warm up to its normal operating condition.

2. The surge generator phase shifter was set to 90° (for positive surges) or 270° (for negative surges).

3. The correct open-circuit test level was set with the surge generator disconnected from the coupling network.

4. The output of the generator was then reconnected back to the coupling network.

5. Five discharges, generated by the voltage surge generator, were made on each relevant line, for each polarity, at each
test level, with the relevant discharge interval.

6. The EUT was observed during, and checked after the test to determine the result.
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Annex A.x. CONDUCTED DISTURBANCE IMMUNITY TEST DESCRIPTION: CDN INJECTION METHOD
(IEC 61000-4-6:2008)

Calibration Set-up & Method

1. Apre-test calibration was necessary in order to determine the signal generator and power amplifier setting to give the desired
injected interference level.

2. The relevant CDN was placed on a Ground Reference Plane (GRP), with the base of the CDN in electrical contact with it.

3. The auxiliary equipment end of the CDN was terminated with a 150C2 load, while the EUT end of the CDN was connected to a
spectrum analyzer via a 150Q2/50Q2 adapter. The injection port of the CDN was connected to the output of the power
amplifier supplying the interference signal.

4. With afixed amplifier gain setting, the output power level from the power amplifier to the spectrum analyzer was adjusted, via a
signal generator connected to the RF input of the power amplifier, to achieve the desired test level at the spectrum
analyzer over the required frequency range.

Test Set-up

1. The EUT and auxiliary equipment were placed on top of the GRP and isolated from it by a 0.1m thick insulating support as
shown in Annex B.

2. The test system includes a RF signal generator, a power amplifier, attenuators, a spectrum analyzer and various types of
Coupling and Decoupling Networks (CDNS).
3.
4, The EUT's Cables Under Test (CUT) were cut in order to insert the CDNs into the line. The cable lengths were kept as
short as possible to maintain a distance of 0.1m to 0.3m between the EUT and the CDNs.
5.
6. The interconnecting cables between the EUT, CDNs and auxiliary equipment were kept at a height of 3cm to 5¢cm above
the GRP.
7.
8. The CDNs were placed on the GRP, in direct electrical contact with it.
e,
I 0.5m
0.1m= L =0.3m
!“ (S
Balanced Mall:l_s
& palr L
ﬁ‘ 0.5m EUT SN
2‘ bainz
Unscreaned AE1
rulewing ||
cable '|
¥
L':';'IJI:':;“‘ . Injection Cramp| ——
Tast Ground Reference Flane
Generator

NOTE: The EUT clearance from any metallic obstacles shall be at least 0.5m.
All non-excited input ports of the CONs shall be terminated by 5017 loads.
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Test Method
1 The EUT was switched on and allowed to warm up to its normal operating condition.
2. The interfering signal was swept from 150 kHz to 80MHz, with a step frequency equal to 1% of fundamental. The sweep

rate was < 1.5 X 10- decades/s.

3. The output power level from the power amplifier to the CDN was adjusted through the signal generator so that the incident
power reached the same level as that established during calibration. Once the incident power to the CDN reached the
calibrated level, the 80% AM 1 kHz AF was switched on for the specified dwell time.

4, The EUT was continuously monitored during the test in accordance with the PASS/FAIL criteria declared by the customer.
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Annex Axi.  CONDUCTED DISTURBANCE IMMUNITY TEST DESCRIPTION: Power Magnetic field
METHOD (IEC 61000-4-8:2010)

Calibration Set-up & Method

1.

A pre-test calibration was necessary in order to determine the signal generator and power amplifier setting to give the
desired injected interference level.

The calibration test jig was placed on a Ground Reference Plane (GRP), making direct contact with it. One end of the
calibration test jig was connected to a spectrum analyzer via a 1002 feed through while the other end was terminated by
a 1502 termination. The Bulk Current Injection (BCI) probe was connected to the RF output of a power amplifier, and then
installed within the calibration jig.

With a fixed amplifier gain setting, the output power level from the power amplifier to the BCI probe was adjusted via a
signal generator connected to the RF input of the power amplifier, to achieve the desired test level at the spectrum
analyzer, over the required frequency range.

Test Set-up

1

2.

3.

The EUT and auxiliary equipment were placed on top of the GRP and isolated from it by a 0.1m thick insulating support as
shown in Annex B.

The Test system includes a RF signal generator, a power amplifier, attenuators, a spectrum analyzer, an injection probe
and a monitoring probe.

The BCI probe was clamped to the Cable Under Test (CUT). The distance between the BCI probe and the EUT was
maintained at 0.1m to 0.3m.

The interconnecting cables between the EUT, BCI probe, and auxiliary equipment were kept at a height of 3cm to 5¢cm
above the GRP.

Tacr

Generator —[:I ETT

For the actual test configuration, please refer to the related item — Photographs of the
Test Configuration.

Test Method

The EUT was switched on and allowed to warm up to its normal operating condition.

The interfering signal was swept from 150 kHz to 80MHz, with a step frequency equal to 1% of fundamental. The sweep
rate was < 1.5 X 10~ decadess.

The output power level from the power amplifier to the current probe was adjusted through the signal generator so that the
incident power reached the same level as that established during calibration. Once the incident power to the current
probe reached the calibrated level, the 80% AM 1 kHz AF was switched on for the specified dwell time.

The EUT was continuously monitored during the test in accordance with the PASS/FAIL criteria declared by the customer.
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| Annex A.xii  VOLTAGE DIPS AND INTERRUPTIONS TEST DESCRIPTION (IEC 61000-4-11:2004)

Calibration Set-up & Method

1 The proper severity level shall be selected before performing this testing.
2. SIEMIC Work Instruction on this test must be referenced for the table of the Summary of Test Levels.
Test Set-up

1. The EUT and auxiliary equipment were placed isolated support.

2. Select the standards and follow work instructions of operations.

Voltage
Dips EUT
Generator | o ¢ Power Line
L i i ]
Test Method
1 The EUT was switched on and allowed to warm up to its normal operating condition.

2. The EUT shall continue to work as normal during the testing
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| Annex B.i. Photograph 1: EUT Photos
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Photo #1 EUT-Front View

B2 25894123456 7800012346678 :

Photo #2 EUT-Rear View
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Photo #3 EUT-Front View

B2 25894123456 7800012346678 :

Photo #4 EUT-Back View
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Photo #5 EUT-Front View of adapter

Photo #6 EUT-Rear View of adapter
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Annex B.i. ~ Photograph 2: EUT Internal Photo
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Photo #2 EUT-Front View of Main PCB
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Photo #3 EUT-Rear View of Main PCB

34

Photo #4 EUT-Front View of Receiver
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Photo #6 EUT-Front View of Keyboard



SIEMIC, INC.

Beoeseng global markels
"+ Titlé:  TestReport of IP Video Phone Serial # : 11050100-E
Model : VP530 Issue Date : 2 November 2011
To: EN 55022:2010, EN 55024:2010, Page : 55 of 94
EN 61000-3-2:2006+A1:2009, EN 61000-3-3:2008. www.siemic.com.cn

Photo #7 EUT-Rear Front of Keyboard
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Photo #8 EUT-Rear View of Keyboard
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Photo #9 EUT- Top View of display PCB
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Photo #10 EUT-Front View of display PCB
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Photo #11 EUT-Front View of PCB
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Photo #12 EUT-Rear View of PCB
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Photo #14 EUT-Rear View of display
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| Annex B.iii.  Photograph 3: Test setup Photos

Conducted Emission Test Setup Side View
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Radiated Emission Test Setup Rear View (30M — 1G)
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Radiated Emission Test Setup Rear View (1G above)

Harmonic & Flicker & VDI Test Setup Front View
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ESD Immunity Test Setup Front View

Radiated Immunity Test Setup Front View
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Surge Immunity Test Setup Front View

SCHAFFNER

EFT Immunity Test Setup Front View
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Voltage Dips Test Setup Front View
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EUT TEST CONDITIONS

Annex C.i.  SUPPORTING EQUIPMENT DESCRIPTION

The following is a description of supporting equipment and details of cables used with the EUT.

Cable Description

Equipment Description .
(Ir?clupding Brand NF;me) AR El & SATE Ny (List Length, Type & Purpose)
2.5m,VGA cable
Dell PC ST2220LB 2.5m,AV cable
Dell Keyboard SK-8115 1.8m, Signal Line
Dell Mouse OXN967 1.8m, Signal Line
IP Phone VP530 1.8M RJ45 Line
POE adapter GREAT-45 1.5M AC POWER LINE
Router AR1220V 10M RJ45 Line
Adapter OH-1018A0503000U-VDE 1.5M Power Line
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Configuration of Test Setup

AC Power: (Adapter)

LISN 1 LISN 2

v v
Adapter EUT Dell PC

Router IP Phone Adapter

Wooden table, 80cm above
<——ground plane

AC Power: (POE)

LISN 1 —

v v
POE EUT Dell PC

Router IP Phone Adapter

Wooden table, 80cm above
<4——ground plane
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| Annex C.i.  DESCRIPTION OF TEST MODES

For Radiated Emission, the EUT was pre-tested under following conditions, test
mode 1 is found to be the worst for the final test.

1) 230Vac/50Hz, LAN 100Mbps, speaker mode

2) 230Vac/50Hz, LAN 100Mbps, headset mode (earphone)
3) 230Vac/50Hz, LAN 100Mbps, handset mode (EUT)

4) 230Vac/50Hz, LAN 10Mbps, speaker mode

5) 120Vac/60Hz, LAN 100Mbps, speaker mode

Test results are presented in the report as below:

For emission test
1) LAN 100Mbps, speaker mode
For Harmonics, Flicker, ESD, EFT, Surge, Magnetic and Dip Tests
A) Handset mode
RS and CS Tests
A) Handset mode
B) Headset mode
()] Speaker mode
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Annex C.iii. ~ PASS/FAIL CRITERIA & MONITORING METHODS

For compliance to the immunity requirements of the Directive, the EUT must comply with the correct
Performance Criteria (A, B or C) stipulated in the relevant standard.

Performance Criteria A — the equipment should continue as intended without operator intervention. No
degradation of performance or loss of function is allowed below a performance level specified by the
manufacturer when the equipment is used as intended. The performance level may be replaced by a
permissible loss of performance. If the minimum performance level or the permissible loss is not specified by
the manufacturer, then either of these may be derived from the product description and documentation, and
by what the user may reasonably expect from the equipment id used as intended.

Performance Criteria B — After the test, the equipment shall continue to operate as intended without
operator intervention. No degradation of performance or loss of function is allowed, after the application of
the phenomena below a performance level specified by the manufacturer, when the equipment is used as
intended. The performance level mat be replaced by a permissible loss of performance.

During the test, degradation of performance is allowed. However, no change of operating state or store data
is allowed to persist after the test.

If the minimum performance level (or the permissible performance loss) is not specified by the manufacturer,
then either of these may be derived from the product description and documentation, and by what the user
may reasonably expect from the equipment id used as intended.

Performance Criteria C — Loss of function is allowed, provided the function is self-recoverable, or can be
operation of the control by the user in accordance with the manufacturer’s instruction.

Function, and/or information stored in non-volatile memory, or protested by a battery, shall not be lost.

Please refer to the standard for the full Performance Criteria description.



SIEMIC, INC.
Serial# :  11050100-

»Title;  Test Report of IP Video Phone
Issue Date : 2 November 2011

Model : VP530
To: EN 55022:2010, EN 55024:2010, Page : 69 of 94
www.siemic.com.cn

EN 61000-3-2:2006+A1:2009, EN 61000-3-3:2008.

Please see attachment



SIEMIC

INC

artls

i W #Titlé;  TestReportof IP Video Phone Serial# :  11050100-E
~ Model: VP530 2 November 2011
Page : 70 of 94
EN 61000-3-2:2006+A1:2009, EN 61000-3-3:2008.

www.siemic.com.cn

Issue Date :
To: EN 55022:2010, EN 55024:2010,

SIEMIC ACREDITATION DETAILS:

\.‘-,\."Ilullllr'l?ﬁ

St
——-

L
i

:

et The American Association for Laboratory Accreditation
N ~*
otfyal b World Class Accreditation

Accredited Laboratory
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The American Association for Laboratory Accreditation

"World Class Acoreditation”

SCOPE OF ACCREDITATION TO ISOAEC 170252005

SIEMIC LABORATORIES !
2206 Ringwood Ave.
Samn Jose, CA 95131
M. Leslie Bai Phore: 408 526 1188 Email: leshie baicdsienic. com
bdr. Snell Leong Phone: 408 5326 | 138 Emal: snell leongiasiemic.com
WIWW_SIEMIC.COMm

ELECTRICAL
Walid to: September 30, 2012 Certificate Mumber; 274201

In recognition of the successtul completion of the AZLA evaluation process, accreditation 15 granted to this
lahoratory to perform the [ollowing EMC. Product Safery, Radio and Telecommunication tests:

Test Description: Test Method:
EN & IEC - Emissions & IEC/CISPR 11; IEC/CISPR 12 EN 5301 1: IEC/CISPR 22: EN 53022
[mmunity IECACISPR 20; EM 55020; EN 61000-0-1; EM 01000-6-2; EM 61M-6-3;

EM 61000-6-4; EN 61204-3; EN 61326, EN 61326-1: EN 61000-3-2:
EM a1000-3-3; EN S0081-1, EM 30081-2; EN 50082-1;

1EC 61000-4-2: EM &1000-4-2;

IEC & 1000-4-3 (dimited up to 2.7 GHz and 3V ml;

EM G10004-3; dimited e so 27 GH= and 3800 TEC G1000-4-4;

EM A1000-4-4; TEC &1000-4-5; EN 61000-4-5; IEC &1 000-4-6;

EN G1000-4-6; [EC &1 0H4-8; EN 61000-4-8: [EC 6100041 1;

EM al000-4-11; IECACISPR 24; EMN 55024; EM 50412-2-1; EN 5(MI83-2;
EN S0090-2-2; EN 30091-2; EN 30130-4; EN 50130-4 +A12;

IEC aail]-1-2; EM 12184, EM 55015; EM 61547, CISPR 16-1-4

Korea — Emissions & KOO Motice 2000-27, Moy, 3, 2009;

Tennunity RERA Announce 2000-9, Dec, 21, 2000 KN 22:2007-12;

KOC Motice 2009-27, Mov. 5, 2009;

EEA Motice 200010, Dec, 21, 2009,

KM 24:2008-53; KN 61000-4-2: 2008-5; KN 610H-4-3:2008-5;

KM a1000-4-4:2008-5; KN 61000-4-5:2008-5; KN 61 000-4-6:2008-5:
KM G1000-4-8: 2008-5; KN 61000-4-11; 2008-5;

ERL Notice 2008-3; REL Motice 2008-4; RRL MNotice 2005-131;
RRL Notice 2007-9%9; REL Motice 2007-101; RRL Notice 2008-4;
EEA Motice Mo 2008-1 1{2008.12_16):

RRA Motice Mo 2008-1202008, 12 16 KN 6adl-1-2;

KOCC Motice 200527 KN 301 489=12008-03}); KN 301 489-T2008-05);
KM 301 489-17(2008-05); KN 301 489-24{ 2008-05);

KM 1a-1-112008-05 ), KN 1o-1-2{2008-05);, KN 16-1-2(2003-05),
KM 16-1-4{ 2008-05) KN 16-1-5(2008-05) KN 1 6-2-1(2008-051;
BN 16-2-22008-05 ) KN 10-2-3( 2008-05), KN [6-2-4(2008-05)

(AZLA Certificate Mo, 2742.01) 11/23/2010 &_ Page 1 of 7
5301 Buckeystown Pike, Suite 350 | Frederick, Maryland 21704-8373 | Phone: 301 644 3248 | Fax: 301 662 2574 worw AILA org




SIEMIC, INC.

{ \ #Titlé;  TestReport of IP Video Phone Serial # :  11050100-E
Model : VP530 Issue Date : 2 November 2011
To: EN 55022:2010, EN 55024:2010, Page : 72 of 94 .
EN 61000-3-2:2006+A1:2009, EN 61000-3-3:2008. Www.siemic.com.cn

FOU — Emissions ANSL O3 17:2006;

AMSI C63 402003 ) with FOC Method 47 CFR Part | 1;

AMNSI CA3. 42003 with FCC Method 47 CTR Part 15, Subpart

ANSI C63 . 42003) with FOC Method 47 CFR Part |3, Subpart C;

ANST CH3 42003 ) and DA 02-2138;

AMS]CO3 42003 with FCU Method 47 CFR Part 15, Subpart B;

ANSI CB3 4(2008), ANST CH3.10{2008);

FCC Method 47 CFR Part 18, FCC OST/MP-5( 19861

FCC Report and Order ET Docket 98-153 (FCC 02-48);

FCC Method 47 CFR Part 15, Subpart G, using FCC Order 04-4235;
FCC Method 47 CFR Parts 11 (Emergency Alert Svstem (EAS)).

15 {Radio Frequeney Devices) and 18 (Industrial, Scientific, and Medical
Equipment); SAE J1113-11, SAE JI113-12; SAE J1113<41: SAE J1113-4;
SAEJ13-13

Canada - Emissions ICES-O01; ICES-002; ICES-003 Issue 4; HCES-003 [ssue 4 (2004}
ICES-O0G Issue |

Viemam — Emission & FCM 68=193:2003; TCN 68-196:2001; TCWYN 7189:2002

[mimunity

Australia / New Zealand ASMNES 1044 ASMNES 42511 ASMNES 4251.2; AS/NZS CISPR 22;

Emissioms and Immunity ASMNES 3548, ASMNAS 22793, ASNES 61000-3-3; ASMIS CISPR 1L

ASMNES CISPR 24; AS/NSS 6100006.3; ASNES 610000.6.4;
ASMNZS CI5PR 141 AS/NSS 61000,3.2

Japan — Emissions JEITA IT-3001; YOCI-V-3:2010.4 (up to 6 GHz)

Chima — Emissions GR9254; GB1T7625.1

Tarwan — Emmissions CHS 13438 (up to & GHz); NS 13T83-1; ONS 13803; CNS 13439
Singapore — Emissions & 1DA TS EMC, CISPR 22 TEC 61000-4-2; TEC 61000-4-3;

[mmunity IEC 61000-4-4; [EC a1000-4-5; 1EC a1000-4-6

FCC — Radio Maritime and Aviation Radio Services in 47 CFR Parts 80 and 7,
TIAELA 603-C with 47 Personal Mohile Badio Services in 47 CFR Parts 22 (eellular), 24, 25, 26,
CFR Part 2 and 27:

Personal Mobile Radio Services in 47 CFR Part 22 (cellular) and Part 24 -
[limuited to TX conducted and radiated power and RX - TX radiated spurious
emissions];

CGeneral Mobile Radio Services in 47 CFR Parts 22 (non=cellular), 74, %0,
05, and 97;

Cieneral Mobile Radio Services in 47 CFR Part $0:

Microwave Radio Services in 47 CFR Parts 21, 27, 74, and 101

Canada ~ Radio FES 102 BS5 111: RES 112; RES 117, BSS T1E; RES 119, RES 123;
RSS 125, RSS 127, RS5 128; RSS 129 RSS 131; RSS 132; RSS 133;
RES 134; RE5 135 BSS 136; RES 137 BSS 138 185 139 RSS 141;
RSS 142; RSS 170, RSS 181; RSS 182; RSS I188; RSS 191, RSS 192;
RES 193; RES 194; RS5 195; RES 196, RS5 197; R5S 198; RSS 1949;
RSS 210; RSS 220; R5S5 213; RS5 215; R55 243; R5S 287 RS5 310,
R55 Gen

(AZLA Certificate No. 2742.01) 11/23/2010 é)/é_ Page 2 of 7
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CE - Radio EMN 301 502, EMN 301 511; EN 301 526; EN 301 681; EN 301 721,

EM 301 750; EN 301 753; EN 301 783-2; EN 301 7%6; EN 301 797;

EM 301 B40-2; EN 300 843-1;, EN 301 8434 EM 301 843-5:

EMN 301 893: EN 301 908-01; EN 301 908-02; EN 301 908-03;

EN 301 S08-04; EM 301 908-05; N 301 S08-06, M 301 90807,

EM 301 908-0%; EN 301 908-0r%; EN 301 ®08-10; EN 301 908-11;

EM 301 92892, BN 3001 997-2; EN 302 018-2; EN 302 034-2;

EMN 302 D64-2; EN 302 066-2; EN 302 077-2; EN 302 186; EN 302 195-2;
EM 302 217-3; EN 302 245-2; EN 302 288-2: EM 302 291-2; EN 302 296,
EN 302 297. EN 302 326-2; EN 302 326-3; EN 302 340; EN 302 372-2;
EN 302 426 EN 302 454-2; EN 302 302, EN 302 5310-2;

EM 302 217-4-2; EN 300 224-1; EM 300 279, EM 300 339; EN 300 385;
EM 301 8392 EN 301 843-6; EN 302 017-2: EM 302 208-2:

EMN 302 217-2-2; ETS 300 329; ETS 300 445; ETS 300 446; ETS 300 683;
ETS 300 326: ETS EN 300 328: ETSI EN 300 086-2; EN 302217-1:

EM 302217-2-1; EN 30221 7-4-1; EM 302288-1; EN 302908-12;

EN 302326-1; EN 301929-1; EN 301997-1; EN 300224-2; EN 301839-1;
EM 301843-1; EM 301843-2; EN 3001843-3; EM 301843-4; EN 301843-5;
EN 3020017-1; EN 302208-1; EN 300086-1; EN 300113-1; EN 300224-1;
EM 300341-1; EN 302291-1; EN 302300-1; EN 3025H-2;

ETSIEN 300 113-2; ETS1 EN 300 197 ETS1 EN 300 198;

ETS1EM 300 219-1; ETS1 EM 300 219-2,

ETSEEN 300 220-1; ETSI EN 300 220-2; ETS1 EN 300 220-3;
ETSEEM 300 224-2; ETS1 EM 300 296-1; ETST EN 300 2%6-2;

ETSI EN 300 328-1; ETSI EN 300 328-2;

ETSI EM 300 330; ETSTEN 300 330-1: ETSI EN 300 330-2;

ETSIEN 300 341-2; ETS] EN 300 373-1; ETSI EN 300 373-2;

ETSI EM 300 373-3; ETS1 EN 300 390-1; ETS1 EN 300 3%0-2:

ETSIEN 300 422-1; ETSIEN 300 422-2; ETSI EN 300 431;

ETSI EM 300 440-1; ETS1 EN 300 440-2; ETS] BN 300 454-1:

ETSI EN 300 434-2; ETSI EN 300 T18-2; ETSI EN 201 021;

ETSI EM 301 1a6-1: ETS1 EN 301 166-2 ETS1 EM 301 178-2;

ETSIEN 301 213-1; ETSI EN 301 213-2; ETSI EN 201 213-3;

ETSI EM 300 213-4; ETS1 EN 301 213-5; ETSL EN 301 357-1:

ETSI EN 300 357-2; ETS1 EM- 300 390; ETS] EN 301 459;

ETS1 EM 300 48901 fexciuding section .65, ETSI EN 301 489-02;

ETSI EM 300 489-03; ETSIEN 301 489-04; ETS] EN 301 489-08;
ETSIEN 301 489-06; ETS1 EM 301 489-07; ETS1 EN 301 48%-0%;
ETS1EN 300 489-09, ETS1EN 301 489-10; ETS] EN 301 489-11;

ETSI EM 300 489-12: ETS1EM 301 489-13; ETS1 EN 301 489-14;
ETSIEN 300 489-15; ETSIEM 301 489-16; ETS1 EN 301 489-17,
ETSIEN 301 489-18: ETSIEN 301 489-19; ETS] EN 301 489-20;

ETSI EM 300 489-22; ETSIEM 301 489-23; ETS1 EM 301 489-24;

ETSI EN 300 489-23; ETS1 EM 301 489-26; ETS] EN 301 489-27,

ETSI EN 300 4589-28; ETS1 EM 301 489-31, ETS1 EN 301 480-32,

IEC 60945

1A — Radio IDA TS 3G-B5; 1DA TS 3G-MT, DA TS AR 1DA TS CT-CTS:
1DA TS GMPCS: IDA TS GSM-BS; DA TS GEM-MT; IDA TS LMR:
IDA TS RPG; 1A TS SR, DA TS UWE; DA TS WBA

Vietnam — Radia TOM 68-242:2006; TUN 68-243:2006; TCUN 68-246:2006

(A2LA Certificate No. 2742.01) 11/23/2010 f%_ %4, Page 3 of 7
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Korea — Radio

EOC Motice 2000-13; KOC Motice 2008-26; RR1. Notice 2008-2;
RRL Notige 2005-103; RREL Notice 2008-17:

BREL Motice 2005-127: RRL Notice 2005-24: RRL Motice 2(H15-25;
ERL Notice 2005-17% RRL Notice 2008-10; REL MNotice 20017-49;
EEL Motice 2007-20; ERL Notice 2007-11, REL Motice 2007-80;
RRL Notice 2004-68: KOC Motice 20009-36, Dec. 8, 2009;

EREL Motice 2009-6, October 15, 2008 KOO Motice 201001,

KOO Motice 2010-12; KCC Motice 2010-13

Taiwan — Radio

LPO002; PLMNOT: PLMNOL:, PLMNOE

Austrahia - Mew Zealand —
Radio

AS 20722, AS/NEZS 4281; AS/NES 4268, AS/NZS 4280.1; ASMNZS 4583;
ABMNES 428002 ASMNES 4281 ASMNES 4295 ASMES 45383
ASMZS 4T6%.1; ASINZS 4709.2; ASMES 4770, AS/NZS 4771

Hong Kong — Radio

FIRTA 1002 HETA 1007, HETA 1008, HETA 1010, HETA 1015
HETA 1016, HKTA 1020; HKTA 1022: HKTA 1026, HKTA [02T;
FIKTA 1029 HETA 1030, HEKTA 1031, HEKTA 1032 HETA 1033,
HETA 1034 HKTA 1035, HETA 10536, HKTA 1037 HKTA 103%;
HETA 1041; HEKTA 1042 HETA 1043 HKTA 1044 HEKTA [046;
HETA 1047, HETA 1048, HKTA 1049, HETA 1051, HKTALOSL,
HETATO33; HETA 1054: HKTA 1053

LISA — Telecom

ANSHTEA-268-A:03; ANSETIA-968-A-1:03; ANSITIA-908-A-2:04;
ANSITIA-OGE-A-3:05; ANSLTIA-G68-A-4:07; ANSLTIA-968-A-5:07;
TiA-968-B: FOC Rule Part 68; 47 CFR Part 68,316, 47 CFR Part 68,317,
ANSHTIAELA-464-C: TIA-810-B: T1.TROS (20023 TCB-31-B { 1998);
TIA-AT0 1 10-C; TIA-BI0-H; TTA-920

Canada — Telecom

C5-03 Pant ¥ Issue 92009 Amendment 1

CE5-03 Part VI Issue 0: 2000 Amendment 4

CS-03 Part [ 1ssue 9:2006 Amendment 3: CS5-03 Part 11 ssue 9:2004;
CS-03 Part [ Tssue 9:2004; CS5-03 Part V 15sue 92004

CS5-03 Part W1 lssue %2004; C5-03 Part V1 1ssue 922006 Amendment 3;
CE-03 Part VI Issue 02007 Amendiment 3,

C5-03 lssue .04 + AZ(06) + AS(06)

Europe — Telecom

TBR 2: 01-1997, TBR 004 Ed4.1.95 + Al (97 TBR |; TBR 3;

FBR 12:A1 01-1996; TBR 013 cd.|; TBR 024 ed.1; TBR 25, TBR 38 ed.1;
ETSEES 203 021-053 . ETSIES 203 021-2 ; ETSI ES 021-3;

FBR 021; ETSIEG 201 121 ETSI EN 300 437; ETSI TS 101 270-1;
ITU-T Recommendation C).920;

ITU-T Recommendation 0,920 — Amendment |5

ITU-T Recommendation 4921,

ITU-T Recommendation 0,92 1 — Amendment |;

ITU-T Recommendation C3.4931;

ITU-T Recommendation 3931 — Amendment |;

Erramm 1 (02/2003) 1TU-T Recommendation O 931 (03 154987

ISDMN User Metwork Interface Laver 3 Specification for Basic Call Control;
ITU-T Recommendation 300

Australia —=Telecom

ASCA S003.1:2010; AS/CA 5003.2:2000; AS/CA 5003.3:2010;
ASCA S004:2010; ASACIE 50062008, ASACIE 5041, 1: 2004

(AZLA Certificate No. 2742.01} 11/23/2010 [Lvo/é_ /f Page 4 of' 7
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Australia — Telecom

ASACTE 5041.2:2009; AS/ACIF 5041 32009 ASACIE 5042.1:2008:
ASIACIE 5043.2:2008; AS/ACIF S043.3:2008; AS/ACTF S002:05;
ASACTE 50053: 00, ASACTE S004: 06,

ASIACTE S006:01; AS/ACIF S016:01; ASACIE 5031:01;

ASACIE 5038:01; ARACIE 5040:01; ASACIE 5041:05;

ASIACTF 5043.2:06; AS ACIF S042.1

Mew Fealand - Telecom

FTC200:2006; PTCZO00 Issue Mo 2197 + A 1(9E0); PTC220; PTC273:2007;
A 115 THNA 117

Singapore — Telecom

IDA TS ADSL. Issue 1. Reve | (April 2006);

10A TS DLCH, lssue 1 (July 20057;

IDA TS ISDN BA, Issue 1 {July 2005);

DA TS 1SDN PRA, Tssue | (July 2005

1DA TS 150N 3 (Oct. 20000 [DA TS-PSTM, lssue 1 (March 2007,
10A TS ACLIP O

Hong Kong — Telecom

HETA 2011, HKTA 2012, HKTA 2013, HKTA 2014,
HETA 20017 HKTA 2018; HKTA 2022, HKTA 2024,
HETA 2026, HK'TA 2027, HK'TA 2028, HKTA 20249,
HETA 2030, HEKTA 2031, HKTA 2032, HKTA 2033

Viemam — Telecom

TCMN 6%-188:2000; TCN 68-193:2003; TCN 68-196:2001;
TCM 68-143.2003; TCM 68-192:2003; TCN 68-189:2000;
TCM 68-221:2004; TCHN 68-222:2004; TCN 68-245:2004;
TOM 68-223:2004

Korea - Telecom

ERA Motce 2000-38, Sep. 11, 2004;

RRA Motice 2009-7 (including attachments 1, 3, 5 67,

Presidential Decree 21098, RRL MNotice 2007-3(;

RRL Notice 2008-10 (atachmems | 3, 5, 6% RRL Motice 2009-25;
RRL MNotice 2008-5%

'_{.Tr'hina — Telecom

YT 514-1:98: YINT 1277.1-2003; GB/T 17904, 1-1999;
GB/T 17904.2-1999, GBT 17154.1-1997; GB/T 17154.2-1997;
YIWTIOST-2000; YT T006-199%9, GET 1TTRY- 199

Tarwan — Telecom

PETMNO1-03: ADSLOL:08: [DOD02: 156100: 93

Japan - Telecom

JATE Blue Book, Green Book:

himisterial Crdinance of the Ministry of Posts and Telecommunications MNo,
31 af April 1. 1985 (last amended on March 22 2004

Ordinance Concemning Technical Conditions Compliance Approval ete, of
Terminal Equipment

South Africa — Telecom

DPFT-TE-001; TE-002; TE-003; TE-004; TE-O05; TE-006; TE-OOT;
TE-008; TE-00%; TE-010; TE-012 {telephone interface);

TE-013 (telephone miterface); TE-014; TE-015; TE-018; SWS-001;
SWE-DOZ: SWE-003; 5WH-004; 5W5-003; 5W5-006; 5W5S-007.
SWE-D0E; SWEA09; SWS-010

[srael — Telecom

lsrac] MoC Spe. 23/96

(AZLA Certificate No. 2742.01} 11/23/2010 /%_ Page 5 of 7
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Mexico — Telecom BOM-1531-8CT1-1999; NOM-132-5CT1-199%
Argenting — Telecom CMNC-5T2-44-01
Brazil — Telecom Resolution 392-2005

International Telecom Union | ITU-T-G.703:01; ITU-T-G.823:93; ITU-T . 824:
ITU-T G.R25; ITU-T-G.991 2: ITU-T-(. 9921,
ITU-T-G992 3 [TU-T-G992, 5, ITU-T-G.993.1

Product Safiety 1EC a0930-1; EN a0950-1; UL a09530-1; [EC a0abl-1-1;
CAMICSA 223 WO, 60930-1-03; 55-EM a095(0-1; ASMNZ a0dad-1,
(voliage sterge festing updo 6kV, excliding drrex A and Hi

CIS 14336, CWS 14408; GB4943;

President Notice 20664, RRL MNotice 2008-10 (attachment 4},

RRA Mobice 20097 (attachment 4;

TCM 681102003 SABS [EC 60930, IEC/EN 61538,

IECEN 61558-2-7; EN 62115; IEC a0215; EN 60958;

EMN 60598 IEC 215 (1987) + Al (19927 + AZ (1044}

Japun - Radio ARIB STD-T&1; ARIB 5TD-Ta6; RCR 5TD-1; RCR 5TD-29,
ARIB 5TD-T9 Fascicle 1; ARIB STD-T90; ARIBR 5TD-THS,
RCR 5TD-33

SAR & HAC IEEE P1528:2003 + Adl; [EEE 1528A:2005;

FCC OET Bulletin 63 Supplement C; FOC OET Bulletin 63, AMNSIC95,
ANSLC63.19; FOC 47 CFR 20,19, H46-2/99-273F:; EN 30360;

EN 50361; IECa2209-1; IEC 62208-2, EN 50371, EN 50383, EN 50337,
EM 30364; RRL 2008-18: RRL 2008-16; KCC 2009-27; RRL 2004-67;
CHE 14959, NAS 277215 NES 6609.2; Resolution M 533

Japan —
Motilication Mo, 88 of
MIC 2004
Fable Mo 13 CBE Radio
Table Mo 21 Cordless Telephone
Tahle MNos 22-1 thru 22-17 | Low Power Radio Equipment
Table Mo 36 Low Power Security System
Tahle Mo 43 Loy Poswer Data Communication i the 2.4 GHz Band
Table MNo 44 Low Power Data Communication in the 2.4 GHz Band
Table No 45 Low Power Data Commumication in the 5283, 5.6 Gz Bands
Table Mo 46 Low Power Data Communication in the 25 and 27 GHz Bands
Tahle Mo 47 Base Station for 5 GHz Band Wireless Access Svstem
Table Mo 47 Base Station for 3 GHz Band Wireless Access System (low spurtous type)
Table Mo 47 Land Mobile Relay for 3 GHz Band Wireless Access System (limited for use

in spedial zones)

£y =
(AZLA Certificate No. 2742.01} 11/23/2010 [Lvo/é_ %4_/ Page 6 of' 7
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Tahle Mo 47 Land Mobile Relay for 5 GHz Band Wireless Access System (limited for use
in special zones, low spurious type)

Tahle Mo 47 | Land Mobile Relay for 3 Giz Band Wireless Access System

Fable Mo 47 Land Mobile Relay for 5 GHz Band Wireless Access System (low spurious

Table Mo 47 :”aprfd} Mobile Relay for 5 GHz Band Wireless Access System (low power
by

lable Mo 30 [gital Cordless Telephone

Table Mo 30 PHS Base Station

Table Mo 50 PHS Land Maohile Station

Table Mo 50 PHS Relay Station

Tahle Mo 50 PHS Test Station

Tahle MNo 64 Mobile Station for Dedicated Short Range Communication Sysiems

Tahle Mo 64 Base Station for Dedicated Short Range Communication Systems

Tahle Mo 64 Test Station for Dedicated Short Range Communication Systems

Tahle Mo T UWE (Ultra Wide Band) Radio System

"Mote; This acereditation covers testing performed a the laboratory listed above and the OATS located a1
44306 South Grimmer Blvd., Fremont CA 94538 At this site “Radiated Emissions™ are tested at a

measurement distanee of 10m

"Limitations for listed standards are indicated by italics and Scope excludes protocol sections of applicable

standards.

(AZLA Certificate No. 2742.0

1} 114232010 /?é_ Page Tof 7
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The American Association for Laboratory Accreditation

World Class Aetreditation

Accredited Product Certification Body

AZLA has aceredited

SIEMIC LABORATORIES

Sen Jose, CA

for technical competence us a

Product Certification Body

This product certification body is accredited in accordance with the recognized Imemational Standard ISOAEC Guide 631996
Crengral requirements fiv bodies operating proshct certffication systems. s scereditation demonstrates technical compelence for o delined
scope and the operation of o quality management system for a Telecommunications Certification Body { TCB) meeting
FOC (LS.} TDA (Singapore], 1C (Canada) and OFTA Hong Kong reguinenmeints.

hiAd 4
i

o . Presented this 23rd day of Movember 2001 (1
3 L
3 ¢ y,
< : bt %J
-

President & CEC &

b AL For the Acereditation Council

- el Q»NF Certificate Number 2742.01
rvev Valid to September 30, 2012

e dhe pendfue) cerifhorin sofvnes e which tis geerad il apples, please refer i e organizonion T Pradne Cgrifoming Youge of doeradinaii,
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The American Association for Laboratory Accreditation

“World Closs Accreditation”

SCOPE OF ACCREDI TATION TO ISOAES GUIDTE 65: 1996

SIEMIC INC.
2206 Ringwood Ave,
San Jose, CA 93131
Mr. Snell Leong (Authorized Representative)  Phone: 408 526 | 188
WWW.Sieinic.com

PRODUCT CERTIFICATION CONFORMITY ASSESSMENT BODY (CAB)
Walid to: September 30, 2012 Certificate Mumber: 2742.02
[n recognition of the successtul completion of the A2LA Certification Body Accreditation Program evaluation,
ingluding the US Federal Communications Commission (FCC). Industey Canada (1C), Singapore (IDA) and

Hong Kong (OFTA} requirements for the indicated types of product certifieations, secreditation is granted o
this organization to perform the following product certification schemes:

Economy Scope

Federal Communication Commission = (FUC)

Linlicensed Radio Frequency Devices Ml AZ A AY
Licensed Radio Frequency Devices Bl B2, B3 B4
Telephone Terminal Equipment C

*Please refier fo FOC TOR Progroam Rodes and Responsibilities, relegsed July 22, 2000 dietailing seopes, roles gid
respansibilities. fip: allfoss oo goveetc kb forms F TS SearchfesnliPage o fon? il 4468 3 switch—F

Can - (1

Radia Scope |-Licence-Exempt Radio Frequency Devices:
Seope 2-Licensed Personal Mobile Radio Services:
Seope 3-Licensed General Mohile & Fived Radio Services:
Scope d-Licensed Maritime & Aviation Radio Services;
Seope S-Licensed Fixed Microwave Radio Services:;

*Please refer o Industry Canada (1) websife av: hifp: wwe be. ge cal'edessite: simi-gss s erg: iTESS, Tl

IDA — Singapore

Line Terminal Equipment All Technical Specifications for Line Terminal
Equipment — Table 1 of IDA MRA Recognition
Scheme: 2009, Annex 2

Radio-Communication Eguipment All Technical Specifications for Radio-Communication
Equipment — Table 2 of 1A MEA Kecognition
Scheme; 2009, Annex 2

*Pleage refer o Info-Commuicaiion Development Authorioy (i0A4) Singapare wehsite o
e i, o, S Podicies b A g Ze 20 Reoplarion Podicies gud Repadaiion Level 2/ 20000608 431 TR-WR A RecSe

freame padf
,_-,E::__ - Page | of 2

(A2LA Cert, No, 2742.02) 117232010
5301 Buckeystown Pike, Suite 350 | Frederick, Maryland 21704-8373 | Phane: 301 644 32 Fax: 301 662 2974 | wwwAILA org
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OFTA — Iong Kong

Radio Equipment HETA 1001, 1002, 1003, 1004, 1005, 1006, 1007, 1008,
1009, 1000, 1013, 1016, 1009, 10240, 1022, 1026, 1027,
1029, 1030, 1031, 1032, 1033, 1034, 1035, 1036, 1037,
T038, 1039, (041 1042, 1043, 1044, 1045, 1046, 1047,
1048, 1049, 1050, 1051, 1052, 10535, 1054, 1055

*Please refer fo the Office of the Telecommanications Awthoriny s websie ol
Bttt eoff oy ke stamdlearedss HINTA Spec Bkt [y ftne!

Fixed Metwork Equipment HETA 2000, 2005, 200 1. 20012, 2013, 2014, 2015, 2014,
2007, 2008, 2009, 2020, 2021, 2022, 2023, 2024, 2025,
2026, 2027, 2028, 2029, 2030, 2031, 2032, 2033, 2034,
2035, 2036, 2037, 2040, 2041, 2102, 2103,
2004, 2108, 2200, 2202, 2203, 2204

*Please refer io the Offfce of the Telecommnications Awthority 's website oi:
fitep: v afta gov. b enssramdgros TR T Specfkio-2var, !

(AZLA Cert, Mo, 2742.02) 117232010 & ) - Page2of2
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SIEMIC ACREDITATION DETAILS: ‘

FEDERAL COMMUNICATIONS COMMIISSION
Laboratory Division
7435 Oakland Alills Eoad
Columbia, MD 21046

Apnl 15, 2011

Registration Number: 986914

SIEMIC Nanjing (China) Laboratories

2-1 Longcang Avemue,

Yubua Economuc and Technology Development Park,
Nanjing, 210039

China
Attention: Leslie Ban,
Ee: Measurement facility located at 2-1 Longeang Avenue, Nanpng, China

Anechoic chamber (3 meters) and 3810 meter QATS
Date of Renewal: Apml 19, 2011

Dear 5ir or Madam:

Your request for renewal of the registration of the subject measurement facility has been recerved. The information
submutted has bean placed mn vour file and the regiztrafion has been renewed. The name of vour orgamzaton will
remam on the list of faciliies whose measurement data will be accepted in conpunction with apphcations for
Certification under Parts 15 or 18 of the Commission's Rules. Pleasze note that the file must be updated for any
changes made to the facility and the registration must be renewed at least every three years.

Measurement facilities that have indicated that thew are available to the public to perform measurement services on

a fee basis may be found on the FOC website www fee zov under E-Filing, OET Equipment Authorization
Electrome Filing, Test Firms.

Sinceraly,

Phyllis Pamsh
Industry Analy=t
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| SIEVIC ACREDITATION DETAILSS [ L1 1oL IS

UNITED STATES DEPARTMIENT OF COMMERCE
National Institute of Standards and Technology

March 4, 2009

Mr. Leslie Bai
SIEMIC, Inc.

San Jose, CA 95131

Dear Mr. Bai:

CAB Name:

Physical Location:
Identification No.:
Recognized Scope:

4‘;\9“0;“04’
L
. | A f .
B, e & aithersburg. Maryland 20839.

¥
H
H
)

2206 Ringwood Avenue

SIEMIC, Inc.

2206 Ringwood Avenue, San Jose, CA 95131 USA
US0160

CS-03 Part I, I1, V, VI, VII and VIII

NIST is pleased to inform you that your laboratory has been recognized by Industry Canada (I1C),
under the Asia Pacific Economic Ceoperation for Telecommunications Equipment Mutual
Recognition Arrangement (APEC Tel MRA). Your laboratory is now designated to act as a
Conformity Assessment Body (CAB) under Appendix B, Phase I Procedures, of the APEC Tel
MRA. The pertinent information about your laboratory’s designation is as follows:

You may submit test data to IC to verify that the equipment to be imported into Canada satisfies
the applicable requirements. The designation of your organization will remain in force as long as
its accreditation for the designated scope remains valid and comply with the designation
requirements.

Recognized CABs are listed on the NIST website at http://ts.nist.gov/mra. Please contact
Ms. Ramona Saar at (301) 975-5521 or ramona.saar@nist.gov if you have any questions,

Sincerely,

Y
David F. Alderman

Group Leader, Standards Coordination and Conformity Group
Standards Services Division

==

-

Al ol

Enclosure

cc: CAB Program Manager

NIST
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SIEMIC ACREDITATION DETAILS: ‘

R

Jamuary 15, 2011 (TR, FILE: 454054842
Submission Mo 145222

Siemic Nanjing {China) Laboratories

2-1 Longcanz Avenos

Vubma Economir & Technelogy Dev. Park, Nanjmg
Chira

Arfension: Lecsliz Bai
Diear SirMadame:

The Bersan has recaived your application for the Tepicration of 2 3/10m OATS. Be advised that the
izdformation mosdved was satisfactory to Indnstry Canads. The following mumshern(s) is now associated fo the
site{s) for which mgismaton [ moewal was sought | Sifef 484282 ). Plexse mismocs the appropriate sitm
numbar in the bedy of test reports confaining measwemements parformed on the sitk. [n additon, pleass keap
fior your records the following information:

- Tha compamy address cods assecizted to the sites) located at the above address is: 484YH

Furthermore, to ohiain or moew a nniqne site movher, the xpplicant shall demosstrate that the site has been
accredited to ANSICE34-2003 or latr. A scops of accreditation Indicating the accreditation by a recognizad
accreditation body fo AMEL C63.4-2003 or later shall be acceopbed. Floase indicate in a letier the proviows
assmmed sdte ouzaber if applicable and the type of site (sxazople: 3 metms OATS or 3 metwe chambar). If the
tast facdlity is not accredited to ANSTCE34-2003 or later, the test Eucility shall submit test dats demomstrating
fll compliance with the ANET standand . The Bursws will evabmte the fling to deturming if recognition skall
ba granted

The frequency for re-validation of the fest site and the nformation that is reguired to be Sled or miained by
the testing party skall comply with the requinements sutablithed by the accrediting erganization. However, in
all cases, test sitw re-validation skall ocour on an inturval not to emceed thres Fears. Thers i 0o fus o form
associated with an CATS fling. PATE sehodssions ame sncouraged to be submitied slecoonically to the
Beareau ming the followizng URL;

brtp-/istrategs.ic. go caupicintemat noeb-bhst ns fan'h_ 00 2o bimal.

If yon have 2zy questions, you may contact the Surean by e-mail ot corification baramitic go.cy  Pleasa
refarsmcs our lo and sebmission mumber above for all comespondencs.

Yo sincarsdy,

Dalunb 0

Dalwnzder (5l

Fer Wirpless D aboreiory Marages
Carfcarar il Pnmarariae Barve
I Ul Ave, Bheldisg B8

P Here 1714990, Sémiras “H™

e, nbno £210 T

bt dsberreer gdlide goca

Tl M. oS80 -

Fax. Mz (800 Wi 152
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| SIEVIC ACREDITATION DETAILS: e00 [el00o -l o i S

FEDERAL COMMUNICATIONS COMMISSION
Laboratory Division
7435 Oakland Mills Road
Columbia, MD 21046

August 28, 2008

Siemic Laboratories
2206 Ringwood Ave.,
San Jose, CA 95131

Attention: Leslie Bai

Ref_ . B Accreditation of Siemic Laboraiories

Designation Number: US1109
‘Test Firm Repistration #: 540430

Dear Sir or Madam:

We have been notified by American Association for Laboratory Accreditation that Siemic Laboratories has been
accredited as a Conformity Assessment Body (CAB).

At this time Siemic Laboratories is hereby designated to perform compliance testing on equipment subject to
Declaration Of Conformity (DOC) and Certification under Parts 15 and 18 of the Cominission's Rules.

This designation will expire upon expiration of the accreditation or notification of withdrawal of designation,

Sincerely,

(3-(’.{'_’2( }Q_Tg i 4-‘.!«@/‘/{’//

George Tannahill
Electronics Engineer
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To: EN 55022:2010, EN 55024:2010,
EN 61000-3-2:2006+A1:2009, EN 61000-3-3:2008.

URITED STATES DEPARTMERNT OF COMMERCE
MNational institute of Standards and Technology
Gaithersburg, Maryland 208398-

November 20, 2008

Mzr. Leslie Bai

SIEMIC, Inc.

2206 Ringwood Avenue
San Jose, CA 95131

Dear Mr. Barn:

NIST is pleased to inform you that your laboratory has been recognized by the Australian
Communications and Media Authority (ACMA) under the Asia Pacific Economic Cooperation for
Telecommunications Equipment Mutual Recognition Arrangement (APEC Tel MRA). Your laboratory is
now designated to act as a Conformity Assessment Body (CAB) under Appendix B, Phase I Procedures,
of the APEC Tel MRA. The pertinent information about your laboratory’s designation is as follows:

CAB Name: Siemic, Inc.

Physical Location:
Identification No.:
Recognized Scope:

2206 Ringwood Avenue, San Jose, CA 95131
US0160
EMC: AS/NZS 4251.1 (until 5/31/2009), AS/NZS 4251.2 (until 5/31/2009),

AS/NZS CISPR 11, AS/NZS CISPR 14.1, AS/NZS CISPR 22, AS/NZS
61000.6.3, AS/NZS 61000.6.4

Radiocommunications: AS/NZS 4281, AS/NZS 4268, AS/NZS 4280.1, AS/NZS
4280.2, AS/NZS 4295, AS/NZS 4582, AS/NZS 4583, AS/NZS 4769.1, AS/NZS
4769.2, AS/NZS 4770, AS/INZS 4771

Telecommunications: AS/ACIF $002:05, AS/ACIF 5003:06, AS/ACIF S004:06,
AS/ACIF 5006:01, AS/ACIF S016:01, AS/ACIF S031:01, AS/ACIF S038:01,
AS/ACIF S040:01, AS/ACIF S041:05, AS/ACIF S043.2:06, AS/NZS 60950.1

You may submit test data to ACMA to verify that the equipment to be imported into Australia satisfies
the applicable requirements. The designation of your organization will remain in force as long as its
accreditation for the designated scope remains valid and comply with the designation requirements.
Recognized CABs are listed on the NIST website at http://ts.nist.gov/mra. Please contact Ms. Ramona
Saar, at (301) 975-5521 or ramona.saar@nist.gov if you have questions.

Sincerely,

/;W;/‘?:, Al Lo

David F. Alderman
Group Leader, Standards Coordination and Conformity Group
Standards Services Division

Enclosure

cc: Snell Leong, Siemic, Inc.; Ramona Saar, NIST

NI&ST
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o] .'* UNITED STATES DEPARTMENT OF COMMERCE
N ) & | National Institute of Standards and Technology
el Gaithersburg, Maryland 20899-

May 3, 2006

Mr. Leslie Bai

SIEMIC Laboratories
2206 Ringwood Avenue
San Jose, CA 95131

Dear Mr. Bai:

I am pleased to inform you that your laboratory has been recognized by the Chinese Taipei’s
Bureau of Standards, Metrology, and Inspection (BSMI) under the Asia Pacific Economic
Cooperation (APEC) Mutual Recognition Arrangement (MRA). Your laboratory is now
designated to act as a Conformity Assessment Body (CAB) under Appendix B, Phase I
Procedures, of the APEC Tel MRA. You may submit test data to BSMI to verify that the
equipment to be imported into Chinese Taipei satisfies the applicable requirements. The
designation of your organization will remain in force as long as its accreditation for the
designated scope remains valid and comply with the designation requirements. The pertinent
designation information is as follows:

- BSMI number: SL2-IN-E-1130R (Must be applied to the test reports)
- U.S Identification No:  US0160

- Scope of Designation: ~ CNS 13438

- Authorized signatory: Mr. Leslie Bai

The names of all recognized CABs will be posted on the NIST website at http:/ts.nist.gov/mra.
If you have any questions, please contact Mr. Dhillon at 301-975-5521. We appreciate your
continued interest in our international conformity assessment activities.

Sincerely,

David F. Alderman

Group Leader, Standards Coordination and Conformity Group

cc:  Jogindar Dhillon

NIST
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]
Frares of F

November 25, 2008

Mr. LeslieBai

SIEMIC, Inc.

2206 Ringwood Avenue
San Jose, CA 95131

Dear Mr. Bai:

NIST is pleased to inform you that your laboratory has been recognized by the National
Communications Commission (NCC) for the requested scope expansion under the Asia Pacific
Economic Cooperation for Telecommunications Equipment Mutual Recognition Arrangement
(APEC Tel MRA). Your laboratory is designated to act as a Conformity Assessment Body (CAB)
under Appendix B, Phase I Procedures, of the APEC Tel MRA. The pertinent information about
vour laboratory’s designation is as follows:

CAB Name: SIEMIC, Inc.

Physical Location: 2206 Ringwood Avenue, San Jose, CA 95131
[dentification No.:  US0160

Current Scope: LP0002

Additional Scope: ~ PSTNO1, ADSLO1, ID0002, 1S6100 and CNS 14336

You may submit test data to NCC to verify that the equipment to be imported into China satisfies the
applicable requirements. The designation of your organization will remain in force as long as its

accreditation for the designated scope remains valid and comply with the designation requirements.

Recognized CABs are listed on the NIST website at http://ts.nist.gov/mra. If you have any questions
please contact Ramona Saar at (301) 975-5521 or ramona.saar(@nist.gov.

Sincerely,
foid A
David F. Alderman
Group Leader, Standards Coordination and Conformity Group
Standards Services Division

Enclosure

cc: Ramona Saar

NIST
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December 8, 2008

Mr. Leslie Bai

SIEMIC, Inc.

2206 Ringwood Avenue
San Jose, CA 95131

Dear Mr. Bai:

NIST 1s pleased to inform you that your laboratory has been recognized by the Office of the
Telecommunications Authority (OFTA) under the Asia Pacific Economic Cooperation for
Telecommunications Equipment Mutual Recognition Arrangement (APEC Tel MRA). Your
laboratory is now designated to act as a Conformity Assessment Body (CAB) under Appendix B,
Phase I Procedures, of the APEC Tel MRA. The pertinent information about your laboratory’s
designation is as follows:

CAB Name: SIEMIC, Inc,

Physical Location: 2206 Ringwood Avenue, San Jose, California 95131 USA

Identification No.:  US0160

Recognized Scope:  Radio: HKTA 1002, 1007, 1008, 1010, 1015, 1016, 1020, 1022, 1026,
1027, 1029, 1030, 1031, 1032, 1033, 1034, 1035, 1036, 1037, 1039, 1041,
1042, 1043, 1044, 1046, 1047, 1048, 1049, 1051
Telecom: HKTA 2011, 2012, 2013, 2014, 2017, 2018, 2022, 2024, 2026,
2027, 2028, 2029, 2030, 2031, 2032, 2033

You may submit test data to OFTA to verify that the equipment to be imported into Hong Kong
satisfies the applicable requirements. The designation of your organization will remain in force
as long as its accreditation for the designated scope remains valid and comply with the
designation requirements.

Recognized CABs are listed on the NIST website at htp:/ts.nist.gov/mra. If you have any
questions please contact Ramona Saar at (301) 975-5521 or ramona.saar@nist.gov.

Sincerely,

Do L. bt

David F. Alderman
Group Leader, Standards Coordination and Conformity Group
Standards Services Division

Enclosure

cc: Ramona Saar ler
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November 20, 2008

Mr. Leslie Bai

SIEMIC, Inc.

2206 Ringwood Avenue
San Jose, CA 95131

Dear Mr. Bai:

NIST is pleased to inform you that your laboratory has been recognized by the Australian
Communications and Media Authority (ACMA) under the Asia Pacific Economic Cooperation for
Telecommunications Equipment Mutual Recognition Arrangement (APEC Tel MRA). Your laboratory is
now designated to act as a Conformity Assessment Body (CAB) under Appendix B, Phase I Procedures,
of the APEC Tel MRA. The pertinent information about your laboratory’s designation is as follows:

CAB Name: Siemic, Inc.

Physical Location: 22006 Ringwood Avenue, San Jose, CA 95131

Identification No.: Uso160

Recognized Scope: EMC: AS/NZS 4251.1 (until 5/31/2009), AS/NZS 4251.2 (until 5/31/2009),
AS/NZS CISPR 11, AS/NZS CISPR 14.1, AS/NZS CISPR 22, AS/NZS
61000.6.3, AS/NZS 61000.6.4
Radiocommunications: AS/NZS 4281, AS/NZS 4268, AS/NZS 4280.1, AS/NZS
4280.2, AS/NZS 4295, AS/NZS 4582, AS/NZS 4583, AS/NZS 4769.1, AS/NZS
4769.2, AS/NZS 4770, AS/NZS 4771
Telecommunications: AS/ACIF S002:05, AS/ACIF S003:06, AS/ACIF S004:06,
AS/ACIF S006:01, AS/ACIF S016:01, AS/ACIF S031:01, AS/ACIF S038:01,
AS/ACTF S040:01, AS/ACIF S041:05, AS/ACIF S043.2:06, AS/NZS 60950.1

You may submit test data to ACMA to verify that the equipment to be imported into Australia satisfies
the applicable requirements. The designation of your organization will remain in force as long as its
accreditation for the designated scope remains valid and comply with the designation requirements.
Recognized CABs are listed on the NIST website at http://ts.nist.gov/mra. Please contact Ms. Ramona
Saar, at (301) 975-5521 or ramona.saari@nist.gov if you have questions.

Sincerely,

P T Alidln

David F. Alderman
Group Leader, Standards Coordination and Conformity Group
Standards Services Division

Enclosure

ce Snell Leong, Siemic, Inc.; Ramona Saar, NIST ler
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NATA

AV 4

Lashiz Bai

SIEMIC, Inc.

2308 Ringeood Asanus Movembor 4, 2008
Zan Josa, CA 85111

Undsr Australian government legislanon, the Australian Commumicatons and Media Authooity
(ACMA) has detarmined the National As=ociation of Testing Authorihas, Awstralia (WATA) as
an accreditation body as per Sectiom 40901 of the Telecommmications Act 1997 (Cih). Pusuant
to Section 409(2) of the Telecommmmcations Act 1997 (Cth), I am pleased to advise that vour
laboratery has been determuined as a Recognised Testng Authoriny (RTA).

Thrs determunation has been made on the basis of vour accreditanon by A2LA sccreditation ne.
274201 and the Mutual Eecognmtion Agreement between MATA and AT A Tt 15 effective from
11 July 2008. ETA status applies only to the followmng standards and 15 contmgent upon the:r

contimmad mehesion m vour laboratory's scope of accreditation.

AS/ACTE 5002, AS/ACTE 5003, AS/ACTF 5004,
AS/ACTFE 5006, AS/ACTF 5016, AS/ACTF 5031,
ASACTE 5038, AS/ACTFE 5041 and

AS/ACTF 5043.2

Az an RTA vour laboratory has the following oblizations:

1. the laboratery shall continue to meet all of the accraditation critenza of AZLA:

2. the authonsed representative of the laboratory shall monify WATA of chanzes to the staff or
operations of the laboratory which would affect the parformance of the tasts for which the
laboiatery has been determuned:

3. complianes of equipnzent shall be raported on test reports bearing the AZLA logo/sndorsement.

Current mformation on the Avswalian Commmmecations and Media Authority znd regulatory
requirements for telecommumications products withm Australia can be obtained from the
ACMA s web-site at “hitps/ 'wonw.acma. sov.an” . Purther mformation about WATA may be

gamead by visiting “hefp: wanw nataaman”.
Pleaze note that AS/ACTF 5040 and New Zzaland standards do not form part of the ETA scheme.

Your RTA Listing wall appear on the NATA website shortly.

Kind Fagard=

Chris Nerton,

Senicr Scientific Officer

Measuwrsment Science and Technolozy

Matiomal Azsociation of Testmg Authonties (MATA)
71-73 Flenvington Koad

Morth Melboume WVie 3051

Anstralia

Ph: +61 3 9320 1633 Fx: +61 3 9326 5148

E-Mail: Chnstopher Worton/d/'nata.asn au
Internet: www.nata asn.an




Serial # :

{ § «Title:  TestReport of
Issue Date :

Model : VP530

Page :

To: EN 55022:2010, EN 55024:2010,
EN 61000-3-2:2006+A1:2009, EN 61000-3-3:2008.

SIEMIC ACCREDITATION DETAILS:

11050100-E

2 November 2011
92 of 94
www.siemic.com.cn

VEI

VOO Coumer!

CERTIFICATE

Company: SIEMIC Laboratories
<Member No. 53081 >

Facility: SIEMIC Laboratories
(Radiation 8  meter site)

Location of Facility:
2206 Ringwood Ave , San Jose, CA 95131, USA

This is to certify that the following measuring facility
has been registered in accordance with the Rules
for Voluntary Control Measures

Registration No.: R-3083
Date of Registration: October 01, 2010

This Certificate is valid until September 30 , 2012
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CERTIFICATE

Company: SIEMIC Laboratories
<Member No. 32081 >

Facility: SIEMIC Laboratories
(Main Ports Conducted Interference Measurement)

Location of Facility:
2206 Ringwood Ave San Jose, CA 95131, USA

This is to certify that the following measuring facility
has been registered in accordance with the Rules
for Veluntary Control Measures

Registration No.: (C-3421
Date of Registration: October 01, 2010
This Certificate is valid until September 30, 2012
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CERTIFICATE

Company: SIEMIC Laboratories
<Member No. 3081 >

Facility: SIEMIC Laboratories
(Telecominication Ports Conducted Disturbanes Measurement)

Location of Facility:
2206 Ringwood Ave San Jose, CA 95131, USA

This is to certify that the following measuring facility
has been registered in accordance with the Rules
for Voluptary Control Measures

Registration No.: T-1597
Date of Registration: Oectober 01 , 2010
This Certificate is valid until September 30, 2012
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